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Notes for using this parts book

1. This book was prepared based on information available in January 2000.
2. Parts are subject to changes in design without prior notice.
3. Partssupplied as complete assemblies are circled by a dotted line | ____ | |

I O —m m U n w

—

w o O v 2 8 -~ =K

————

- Machinebody . ..:.coiuviuinsimomnnnan 1 T. Operation panel mechanism .......... 41
. Needle bar and thread take-up U1. Control box mechanism ............... 43
mechanism .............. ... ... .. ... 3
U2. Control box mechanism ............... 47
. Upper shaft mechanism ............... 5 ,
U3. Control box mechanism ............. .. 51
. Zigzag mechanism ................... 7 ) _
V. Power supply equipment mechanism ... 55
. Emergency stop mechanism ........... 7 ) _ _
W . Printed circuit board mechanism ....... 57
. Presser foot mechanism ............... 9 )
X. Attachment set (Option parts) ......... 59
. Feed mechanism .................. ... 13 )
Y. Motormechanism .................... 61
. Cuttermechanism .................... 17
AA . Safetycover ........ ... ... .. ... ... 63
. Thread breakage detector _
mechanism . ...........o 19 Z1. Accessories .......................... 63
Lower Shaft mechanism ............... 19 Z2. Accessories .......................... 65
. Rotary hook mechanism .............. 21 Z3 . Accessories (Optionparts) ............. 68
. Lubrication ........................ .. 23 Gal. GaugepartsList -.....ocnensimimsinss. 69
. Threading mechanism ................ 27 Ga2. GaugepartsList ...................... 70
. Bobbin winder mechanism ............ 31 Ga3. Gauge par‘ts List ... 71
X Upper thread trimmer mechanism _____ 33 Wa. Warning |abe|S ....................... 72
. Lower thread trimmer mechanism _____ 37 |ndeX ............................... 73
. Synchronizer .......... ... ... ........ 41



I & —m m O n

—

Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom Januar 2000.

Modelldnderungen sind vorbehalten.

o—————

Die Teile, die als kompletter Satz geliefert werden, sind mit einer |____|

gestrichelten Linie umrandet.
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Notes sur |‘utilisation de ce manuel de
pieces détachées

. Ce manuel a été fait d'apres les renseignements valables au mois de Janvier 2000.

Les piéces peuvent étre sujettes a des modifications sans préavis.
Les piéces fournies en tant qu’assemblages complets sont encadrées avec un trait
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Notas para usar este Manual de Piezas

Este libro ha sido compilado basandose en los datos de que se disponia en enero 2000.
Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea

punteadac____. .
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A . £1E{% / Machine body / Maschinengehé&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE |QTY B Aq NAME OF PARTS RM|
2 $50124001 1xr14 FACE PLATE
3 062711012 | 4|+ ~2476-32x10 SCREW, PAN SM4.76-32X10
4 $50125001 e e COVER, ; T/TAKE-UP LEVER
5 062680612 | 1|3 ~24.37-a0x6 SCREW, PAN SM4.37-40X6
6 $50126001 11714 REAR COVER
7 062711012 | 6|3 ~2476-32x10 SCREW, PAN SM4.76-32X10
8 $50127001 1w 74 TOP COVER
9 062711612 | 6| ~2476-32x16 SCREW, PAN SM4.76-32X16
10 $50128001 1nenr- COVER, ;R-HOOK
11 104450109 | 1|d4t>s8 RUBBER CAP, 8
12 158879001 Hashn-vs SHAFT, R-HOOK COVER
13 $00306001 Hervranz SPRING, PLATE
14 025080132 | 1|es¥#2o3ms WASHER, PLAIN S 8
15 048060342 | 1|k x7e6 RETAINING RING, E6
16 014760622 | 1|7+ rx %5095 SET SCREW, SOCKET SMS5.95
17 062680612 | 2|+ ~24.37-40x6 SCREW, PAN SM4.37-40X6
18 025680232 | 2|es¥#HxF24437 WASHER, PLAIN M 4.37
19 021680202 | 2|V r2v 2437 NUT, 2 SM4.37
20 014760622 | 2|7+ rx %595 SET SCREW, SOCKET SM5.95
21 158830001 | 2|e>v BED HINGE
22 158831001 | 2[e> e PIN A
23 158832009 | 2|ervervvzoa SUPPORT RUBBER, ;H-PIN
24 159150009 | 1|d34+>205 RUBBER CAP, 20.5
25 117934001 1|5at13s RUBBER CAP, 13.5
26 159150009 | 1|5 4+>205 RUBBER CAP, 20.5
27 104449009 | 1|5at>155 RUBBER CAP, 15.5
28 104451009 | 1|d4+>239 RUBBER CAP, 23.9
29 104450109 | 2|dst>s RUBBER CAP, 8
30 104450109 | 2|dnt>s RUBBER CAP, 8
31 104450109 | 1|dLt>s RUBBER CAP, 8
32 104449009 | 1|d34a+>155 RUBBER CAP, 15.5
33 104449009 | 1|d4+>155 RUBBER CAP, 15.5
34 104450109 | 1|d4t>8 RUBBER CAP, 8
35 104450109 | 1|J4at>s RUBBER CAP, 8
36 104450109 | 1|dLt>s RUBBER CAP, 8
37 104450109 | 2|d4at>s RUBBER CAP, 8
38 104450109 | 1|dat>s RUBBER CAP, 8
39 104449009 | 2|dat>15s RUBBER CAP, 15.5
40 $32263000 | 3|Jat>8s RUBBER CAP, 8.5
55 $50131001 M1 rratseyx11% THREADING DIAGRAM
56 104449009 | 1|d4+>155 RUBBER CAP, 15.5
57 $50340000 | 2|~V r&1ovLIL BED BASE CUSHION
58 120263001 | 2|4> %2437 SHOULDER SCREW, SM4.37
59 117936009 | 1|d4at>94 RUBBER CAP, 9.4
118-H80-050



B . §t# - X#EBA{% / Needle bar and thread take-up mechanism / Nadelstange und Fadenabnahmevorrichtung /
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B. &t#-KFFBA{% / Needle bar and thread take-up mechanism / Nadelstange und Fadenabnahmevorrichtung /
Mécanisme de la barre a aiguille et releveur de fil / Mecanismo de |a barra de aguja y tirahilos

REF.NO. CODE [Q'TY B A4 NAME OF PARTS RV
1 $50132000 VB934 THREAD TAKE-UP CRANK
2 100250001 1o 4x%T7.14 SCREW, SM7.14
3 014770622 17+ Mx%T6357K 3 SET SCREW, SOCKET (CP) SM6.35
4 110367001 1|¥#H % WASHER, PLAIN SPECIAL 8
5 S$50133001 I AVE 2% P A THREAD TAKE-UP LEVER SET
5-1 145465001 1|2 4223570 SCREW, SM3.57 L
5-2 $50136001 INAVESE & LN NEEDLE CLAMP SET
5-2-1 140004001 1|2 *%T357 SCREW, SM3.57
5-3 111468001 1l ezl e ) SUPPORT SHAFT
5-4 140430001 1173e%x WICK, L=40
5-5 $50142000 17 3 E3x290 WICK, 3X30
5-6 $50271000 117 3 EE2x35 WICK, 2X35
5-7 $50272000 117 3 EE3X15 WICK, 3X15
6 $52248001 HNVEYTPLF1hHsav SLIDE BLOCK, ;N-BAR BRACKET
7 014770622 2|7F b A %T6357 K3 SET SCREW, SOCKET (CP) SM6.35
8 014760622 1|7+ b x%xT5095 SET SCREW, SOCKET SM5.95
9 550143001 IAVESE &GV NEEDLE BAR BRACKET SET
9-1 $50144001 IAVEE & 6B NEEDLE BAR BRACKET ASSY
9-2 159624001 HAVEE & & =k SLIDE BLOCK, ;N-BAR BRACKET
9-3 $50146001 1|2 Y12 STOPPER PLATE
10 158888001 HAVELEES & &2 SUPPORT SHAFT, ;N-BAR BRACKET
1" 014760622 1|7+ b x%xT5095 SET SCREW, SOCKET SM5.95
12 $50147001 HAVEIE K@% b GUIDE, ;N-BAR BRACKET
13 014760622 1|7+ b x%x$595 SET SCREW, SOCKET SM5.95
<ER-2H,-38> <For"-3">
14 550180075 1[22>n)13a. <#11 NM75> [NEEDLE, NM75 ...ooovvvnvnnnn.. <#11 NM75>
<#iH-28 > <For"-2">
14 $50180090 T[22>1 U134 . <#14 NM90> |NEEDLE, NM90 ......oovvvvvnnn.. <#14 NM90>
_____________________ i S PN I
15 $50148001 R VADR: $7 X7 2 NEEDLE BAR ASSY
15-1 158885201 HAVE Y, NEEDLE BAR
15-2 $50149001 INAVE PR G 5 o ¢ THREAD GUIDE, ;N-BAR
16 140553102 1|73 Y% b x%xT3.18 SET SCREW, SM3.18
17 $50150001 175>9ayrk7o+4 CRANK ROD GUIDE
18 531808001 1|+~ 2437-40X25 SCREW, PAN SM4.37-40X25
19 150382001 2|7+ HEI F437X18 BOLT, SOCKET SM4.37X18
20 $50152001 I AVE b5 ¢ GUIDE, ;N-BAR
21 154965001 2|7+ K 3.57X8 BOLT, SOCKET SM3.57X8
22 S$50153001 HAVE R E &SN STOPPER
23 153483001 1|hx%xT4a76 SET SCREW, SM4.76
24 021710202 11+v r2>2476 NUT, 2SM4.76
25 013761410 1| X% TUs5954 4K 3 SET SCREW, (CP) SM5.95
26 100022005 1|+ k595 NUT, SM5.95
27 062681012 2|+ ~2437-40X10 SCREW, PAN SM4.37-40X10
"FT 3 WmR " " OPTION PARTS ”
14 $50180065 T(32>1nV134 .. <#9 NM65> [NEEDLE, NM65 ......oovvonnvnnn.. <#9 NM65>
14 $50180070 132>/ 1134 . <#10 NM70> |NEEDLE, NM70 .......oovnnenn.. <#10 NM70>
14 $50180080 132>/ 1138, <#12 NM80> |NEEDLE, NM80 ....oovovvennnno, <#12 NM80>
14 550180085 1(32>11U134a. <#13 NM85> |NEEDLE, NM85 .......oovvvven.. <#13 NM85>
14 S$48371060 1122 >/v1)134SUK <#14 NM90> |NEEDLE, NM90 ......oovvvnnn. .. <#14 NM90>
14 $48371065 1|2 2>/VU1345UK  <#9 NM65> |NEEDLE, NM65 .......cooovvnnn.. <#9 NM65>
14 $48371070 1122 >/71)1345UK <#10 NM70> [NEEDLE, NM70 .......oovvnnnn.. <#10 NM70>
14 548371075 122>/ 1J1345UK <#11 NM75> |NEEDLE, NM75 ......oovvnnn. .. <#11 NM75>
14 S$48371080 1132 >/v)1385UK <#12 NM80> | NEEDLE, NM80 .......ovvennn... <#12 NM80>
14 $48371090 1[32>/\U1345UK <#14 NM90> |NEEDLE,NM90 .................. <#14 NM90>
118-H80-101




C . _L#hPB3{% / Upper shaft mechanism / Obere Welle / Mécanisme de |' arbre supérieur /
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C. E#4R3{R / Upper shaft mechanism / Obere Welle / Mécanisme de |I'arbre supérieur /

Mecanismo del eje superior

REF.NO. CODE Q'TY Er x4 NAME OF PARTS RV
1 $51176001 V27222575 UPPER SHAFT ASSY
1-1 550154001 N7 UPPER SHAFT
1-2 048150142 2{kXxT7T737C15 RETAINING RING, EXTERNAL C15
1-3 072630260 1|7 > 7 6302vv BALL BEARING, 6302VV
4 $50155001 HWIT729 x2IF BUSH, F
5 158893000 Ho729 x80m BUSH, M
6 $51223001 MNevirr5-7% SET SCREW COLLAR ASSY
6-1 $50156001 1Mevybrhs- SET SCREW COLLAR
6-2 014780622 2([7F R X%T6357 K3 SET SCREW, SOCKET (CP) SM6.35
8 $50157001 2= V28 PULLEY ASSY
9 014760622 2({7F kX %595 SET SCREW, SOCKET SM5.95
10 $50159001 1121357 -Yus s T-PULLEY ASSY, U
10-1 $50160001 1j21357-Vu T-PULLEY, U
10-2 548034001 2{813257-))> Y RING, ; T-PULLEY
10-3 014780622 2|7F b X% T6357 K3 SET SCREW, SOCKET (CP) SM6.35
1 $50161000 HEREPE RV TIMMING BELT
12 550162001 17Fr>vavr-uss TENSION PULLEY ASSY
12-1 $50163001 Hrryvavs-vra TENSION PULLEY PLATE
12-2 550164001 1F7r2ar7-y TENSION PULLEY
12-3 $50165001 HWr>oars-uss5- COLLAR
12-4 018102536 1|7+ K k10X25 BOLT, SOCKET M10X25
12-5 021100302 1|1#+v 32210 NUT,3M10
12-6 048300242 2({F X7 7F39C30 RETAINING RING, INTERNAL C30
12-7 076200800 112~ 24620022 BALL BEARING, 620022
13 018061022 2|7+ I b 6X10 BOLT, SOCKET M6X10
14 025060232 2|ESHHxFae WASHER, PLAIN M 6
15 550166001 71 k37-1 IDLE PULLEY
16 $50167001 "W71r57-UYy SHAFT
17 $50168001 HWPAKEST-UnS- COLLAR
18 070608800 2|23 7460822 BALL BEARING, 60822
19 048220242 2[ X7 PFAYC2 RETAINING RING, INTERNAL C22
20 014760622 2(7F+ kX% U595 SET SCREW, SOCKET SM5.95
21 111865001 11t>6 CAP, 6
118-H80-109



D . $H#R%B3{% / Zigzag mechanism / Zickzackvorrichtung / Mécanisme de zigzag /
Mecanismo del zigzag
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D . #t#BAfk / Zigzag mechanism / Zickzackvorrichtung / Mécanisme de zigzag /
Mecanismo del zigzag_

REF.NO. CODE |qTY £ XA NAME OF PARTS RV

1 $50169001 1E-2754v+ MOTOR BRACKET

2 $37940001 2[1Fx¥xE> POSITIONING PIN

3 062711212 | 4|3 ~2476-32x12 SCREW, PAN SM4.76-32X12
4 062711612 1|+ ~2476-32X16 SCREW, PAN SM4.76-32X16
5 018401222 | 4|7+ # kax12 BOLT, SOCKET M4X12

6 002300603 | 2|+ ~23x6 SCREW, PAN M3X6

7 $50170001 1|E-2L/5= MOTOR LEVER

8 014760622 | 2|7+ kX% Y595 SET SCREW, SOCKET SM5.95
9 $50171001 HE-2LK=U% MOTOR LEVER SHAFT

10 014760622 | 1|7+ hXxxU595 SET SCREW, SOCKET SM5.95
11 $50172001 1HrhuzuLene ZIGZAG CONNECTING ROD
12 $51190001 HAuzuLene vy SHAFT, ;Z-CONNECTING ROD
13 014760622 | 1|7+ rx% U595 SET SCREW, SOCKET SM5.95
14 $50174001 Hryzyrrs- LEVER, ;ZIGZAG

15 118735001 2[¥ 5% WASHER, PLAIN 6

16 018061622 | 1|7+ #. kex16 BOLT, SOCKET M6X16

17 $32521001 1252 p % WASHER, THRUST

18 $50176001 1|AUZYLs—Fy 3 ZIGZAG LEVER ASSY, F

18-1 $50178001 HAyzuLK=—Ys SHAFT, ;Z-LEVER

18-2 159625001 1Lis—rnoa=wss STUD

19 158945001 AV TIUSH xaLF BUSH, F ;Z-LEVER

20 158946001 AU 7USs xaLR BUSH, R ;Z-LEVER

21 $50179001 VPV EPR R PLATE, ;Z-SENSOR
118-H80-110

E. FFH{FLERIFR / Emergency stop mechanism / Abschaltvorrichtung /

Mécanisme de larrét de secours/ Mecanismo de parada de emergencia
REF.NO. CODE  |qTY £ A NAME OF PARTS RM|

1 S50182000 | 1|evyas 1 onii— COVER, E

2 062400806 | 3|>~24xs SCREW, PAN M4X8
118-H80-114



F . #TB8{% / Presser foot mechanism / Stoffdriickerfu3 / Mécanisme de pied presseur /
Mecanismo de la prensa tela
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F. # T B{% / Presser foot mechanism / StoffdriickerfuB / Mécanisme de pied presseur /

Mecanismo de la prensa tela

REF.NO. CODE |qTY ELAq NAME OF PARTS RM|
1 $50183001 B e A L. PRESSER DRIVING ARM
2 018061022 | 4|7+ % rex10 BOLT, SOCKET M6X10
4 $43717101 1|2 k5 %+1575 GEAR, 15.75
5 014680622 | 2|7+ k2 %4374 %3 SET SCREW, SOCKET (CP) SM4.37
6 $50184001 WAHTo K PoF144 GUIDE BRACKET
7 $42116000 | 2|U=7H—nATULYH LINEAR BALL BEARING
8 $50185001 1xPys 44T HOLDER, ;BEARING
9 018400822 | 1|7+ # haxs BOLT, SOCKET M4X8
10 $50186001 2[7er1v4 GUIDE SHAFT
11 014760622 | 4|7+ x 2595 SET SCREW, SOCKET SM5.95
12 $50187001 1o ks Fr4T DRIVING ARM PRESSER
13 110367001 144 % WASHER, PLAIN SPECIAL 8
14 014760622 | 1|7+ rx 235095 SET SCREW, SOCKET SM5.95
15 018401222 | 3|7+ # kax12 BOLT, SOCKET M4X12
16 $51174001 1HA4T7PHrLL A Ym s P-LIFTER CONNECTING ROD SET
16-1 $50188001 MERE 3L DY DU P-LIFTER CONNECTING ROD ASSY
16-1-1 $50189001 A9z 7HrLLns P-LIFTER CONNECTING ROD
16-1-2 $50190001 NER s I E DL L T SHOULDER SCREW
16-1-3 $50191001 1{venran ROLLER
16-1-4 110161004 | 1|+ ra76 NUT, SM4.76
16-1-5 028050242 | 1|/xx¥#H 225 WASHER, SPRING 2-5
16-2 $50192001 A9z Prn s SPACER
16-3 500902001 1| x 24 kYL 2D WASHER, PLAIN L 4.6 (D)
16-4 117363001 1|#n ra7e BOLT, SM4.76
16-5 $38761001 Hes7rLia— KNEE LIFTER LEVER
17 $50192001 HEE e L Pr SPACER
18 500902001 1|x 24 KwLss¥szD WASHER, PLAIN L 4.6 (D)
19 117363001 1[#1 raz6 BOLT, SM4.76
21 $50193001 HERE .2 ISP LIFTER SHAFT, A
22 014760622 | 1|7+ rx 25095 SET SCREW, SOCKET SM5.95
23 $50194001 1A TPHLI-43 LIFTER SHAFT ASSY
23-1 $50195001 HEPZ S DA VP DRIVING LINK, ; U/TR
23-2 $38761001 1egrarLr— KNEE LIFTER LEVER
23-3 145478101 14> 25476 SHOULDER SCREW, SOCKET SM4.76
24 $50196001 ET S S Z Iy LIFTER SHAFT
25 025080132 | 1|es##x>ams WASHER, PLAIN S 8
26 048060342 | 1|+ x7E6 RETAINING RING, E6
27 014760622 | 1|7+ x 25095 SET SCREW, SOCKET SM5.95
28 145478101 2(4>%29476 SHOULDER SCREW, SOCKET SM4.76
29 $50197001 HEE e LY T GUIDE BRACKET ASSY, :P-BAR
29-1 $50198001 1Ay Hm g% GUIDE BRACKET, ;P-BAR
29-2 $50199001 HETE*ZIPY. LIFTER LINK, ;P-BAR
29-3 145478101 14> 25476 SHOULDER SCREW, SOCKET SM4.76
29-4 014760622 | 1|7+~ x %595 SET SCREW, SOCKET SM5.95
30 111466101 HED e PRESSER BAR
31 141208001 HETENES D SPRING GUIDE
32 $50200001 1+4 x5z SPRING, COMPRESSION
33 $31013001 1Famevzsvessyr ADJUSTING NUT, ;PRESSER
34 $31012001 HAyzsarmeyry ADJUSTING SCREW, PRESSER
35 140407001 1[4 4 % WASHER
36 145472001 1MNAYIRYI X 2L BUSH, ;P-BAR
37 $50201001 1|#4x0-54%1 PRESSER ROLLER BRACKET
38 $50202001 1N #344Tv4an ROLLER
39 062671212 |  1|#~2357-40x12 SCREW, PAN SM3.57-40X 12
40 025060132 | 1|es##Hxoame WASHER, PLAIN S 6
41 048060142 | 1|rx752amce RETAINING RING, EXTERNAL C6
42 $50203001 1|#4zan ROLLER
43 $50204001 1|#4zanvs ROLLER SHAFT
44 014760622 | 1|7+ r x %595 SET SCREW, SOCKET SM5.95
118-H80-201
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F . #i TB8{% / Presser foot mechanism / Stoffdriickerfu3 / Mécanisme de pied presseur /
Mecanismo de la prensa tela

— e ——— — — — — —
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F. $#8 I 8% / Presser foot mechanism / StoffdriickerfuB / Mécanisme de pied presseur/
Mecanismo de la prensa tela

REF.NO. CODE Q'TY B A NAME OF PARTS R
45 $37927000 LAVE: PN NEEDLE BAR GUIDE
46 100242003 2| *%x2357 SCREW, SM3.57
47 155578000 2|datr722 RUBBER CAP, 7.2
48 $50205001 RE RS Bl DOG, ;CLAMP SENSOR
49 062670512 2|+ ~3357-40X5 SCREW, PAN SM3.57-40X5
50 550206001 1MAH9TEoY—1% PLATE, ; CLAMP SENSOR
51 102538002 1|#2 %357 SCREW, FLAT SM3.57
118-H80-201
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G .3% Y B8{% / Feed mechanism / Transportvorrichtung / Mécanisme de |’entrainement /
Mecanismo de la alimentacion

i —, e | — ——
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|44 e 24633
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G . 1% !) Bk / Feed mechanism / Transportvorrichtung / Mécanisme de |'entrainement /
Mecanismo de la alimentacion

REF.NO. CODE Q'TY Er XA NAME OF PARTS RV
1 550207001 1E-249YIT12 MOTOR MOUNTING BRACKET
2 062761012 3|+ ~1595-28X10 SCREW, PAN SM5.95-28X10
3 025060232 3lESHHEXF1Y6 WASHER, PLAIN M 6
4 018401022 4|7+ KL kaX10 BOLT, SOCKET M4X10
5 $51418001 1AV K97 =AY 2 PULLEY ASSY, A
5-1 $50208001 1MA2V2FK97-DA PULLEY, A
5-2 014060632 2|7+ 7 K I6X6 SET SCREW, SOCKET (CP) M6X6
6 $51225001 HEDFANPEDL -V PULLEY ASSY, B
6-1 S$50110001 1xoV2K97-1UB PULLEY, B
6-2 014060632 2|7+ 7K I6X6 SET SCREW, SOCKET (CP) M6X6
8 $50209000 IEAEE ST LV AN TIMMING BELT
9 $50210001 MERFDPEDE S ) SUPPORT SHAFT
10 070688850 2|2 T4 688ZZNR BALL BEARING, 688ZZNR
" $50211001 1MAo VNV EFILY BELT HOLDER
12 018680822 2|7+ F I +437X8 BOLT, SOCKET SM4.37X8
13 $50212001 EA R A FEED ARM SUPPORT
14 S$50213001 1\ A#2VF7>+14278 FEED GUIDE SHAFT, B
15 014760622 1|7+ b x%xT595 SET SCREW, SOCKET SM5.95
16 $50214001 1Ao7 )7>F+14T9A FEED GUIDE SHAFT, A
17 018681232 2|7+ KL b 437-40X12 BOLT, SOCKET SM4.37-40X12
18 $12004000 3|1V=77vy>a LINEAR BUSH
19 502460001 2| b XT7¥739C19 RETAINING RING, EXTERNAL C19
20 $35184001 218995 R A4 STOPPER, BALL BEARING
21 060660416 2(/N 1 > K318-40X4 SCREW, BIND SM3.18-40X4
22 $50215001 IERARPE L L e SUPPORT PLATE, FEED SENSOR
23 062680812 2|+ ~10437-40X8 SCREW, PAN SM4.37-40X8
24 025680132 2|ESHH X 3H437 WASHER, PLAIN S 4.37
25 $50216001 NA7 U FHHIT o FEED ARM SUPPORT SHAFT
26 012500536 1|7+ E35X5 SET SCREW, SOCKET (FT) M5X5
27 S$51178001 1A 5F7 32 FEED ARM ASSY
27-1 $50217001 e FEED ARM
27-2 $50218001 =P PN SUPPORT PLATE
27-3 $50219001 AR E L=, D%, A CAM
27-4 018681022 2|7+ K +437X10 BOLT, SOCKET SM4.37X10
27-5 018680522 2|7 F K F4.37X5 BOLT, SOCKET SM4.37X5
27-6 110735002 4{H 4% WASHER
<-2H> <For"-2"> 4
33-1 $50220001 1+ A2)1442-2 LENGTH FEED PLATE, -2
<-3F> <For "-3">
33-2 $50225001 1+FH447U1452-3 LENGTH FEED PLATE, -3
34 018681022 2|7+ F I Fa37X10 BOLT, SOCKET SM4.37X10
35 028680242 2(N2H¥H %2437 WASHER, SPRING 2-4.37
36 $50221001 VAR A & FEED PRESSER PLATE
37 105130001 4> x2357 SCREW, SM3.57
38 $50222001 1AV FHH T FEED ARM SUPPORT
39 $50223000 7K, PATS COVER
40 018680822 1|7+ K +437X8 BOLT, SOCKET SM4.37X8
41 025680132 1es¥#Hx>39437 WASHER, PLAIN S 4.37
42 $50224001 MNA2VE—2HIN= COVER, ;F-MOTOR
43 062680612 2|7F~N14.37-40X6 SCREW, PAN SM4.37-40X6
44 159078001 N/ YDIHHYINZ SPRING
45 $50562001 114> %2635 SHOULDER SCREW, SM6.35
118-H80-202
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G .3X U B8f% / Feed mechanism / Transportvorrichtung / Mécanisme de |’entrainement /
Mecanismo de la alimentacion

OER
= 6—46-3-5|

46-3— 46-3-2—8 o 46.3.4, 46-4
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G .1X') % / Feed mechanism/ Transportvorrichtung / Mécanisme de I’entrainement /
Mecanismo de la alimentacion

REF.NO. CODE Q'TY Erxq NAME OF PARTS R

<-2H> <For"-2">

46-1 159765102 1[X/Y#H 325887 3 WORK CLAMP ASSY, 25RS

46-1-1 159762002 1% /Y5 325RS WORK CLAMP, 25RS

46-1-2 159926001 1R/ YhIHHITELL PIN, L

46-1-3 107401001 21R /YN IHHITA28% SPRING, PLATE

46-1-4 107404001 2|0 4A%2198 SCREW, SM1.98

46-1-5 159927001 1R/ Yh3IHHTELS PIN, S

47 159080000 1714 H—-H—FKm FINGER GUARD, M

46-2 $37100002 1|X /Y H 3I25R$%7 3 F WORK CLAMP ASSY, 25RS W/F-G L
<-3> <For"-3"> ) o -

46-3 S01467102 1=y b3/ YH32593 WORK CLAMP ASSY, 25-K

46-3-1 144630002 1=y ranzs/vh3 WORK CLAMP, -K

46-3-2 159926001 1R/ Yyh3IHHIELL PIN, L

46-3-3 144707001 21R/ YA IHHITA28% SPRING, PLATE

46-3-4 107404001 2| 4A%T198 SCREW, SM1.98

46-3-5 159927001 1R/ YhIHHTELS PIN, S

47 159080000 1714 H—H—-Fm FINGER GUARD, M

46-4 $37102002 1=y r3HR/YH 3259 3F WORK CLAMP ASSY, 25-K W/F-G

48 018502022 1|7+ I k5X20 BOLT, SOCKET M5X20

118-H80-202
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H . A1+ 4 —B8f% / Cutter mechanism / Abschneidevorrichtung / Mécanisme de la coupe /

Mecanismo de corta

" A7 a3/ OPTION PARTS

19

17

118-H80-218



H. 7 v % —BafR / Cutter mechanism / Abschneidevorrichtung / Mécanisme de la coupe /
Mecanismo de la corta

REF.NO. CODE Q'TY Erxq NAME OF PARTS R
1 550283001 1Whoa-2E99F759 CUTTER DRIVING ARM SHAFT
2 014760622 17+ b2x%T595 SET SCREW, SOCKET SM5.95
3 550284001 NWhve—HryTy CUTTER DRIVING SHAFT
4 550285001 AP AZE DI L7 B DRIVING SHAFT HOLDER ASSY
4-1 550286001 UEMEEN AP E Y% CUTTER DRIVING SHAFT HOLDER
4-2 550287001 1Whve—HvroUL99 CUTTER DRIVING LINK SHAFT
4-3 014780622 3[7F b Xx2T6357 K3 SET SCREW, SOCKET (CP) SM6.35
5 550288001 HWave—-s kUL y CUTTER DRIVING LINK
6 102630001 UAVE VAT & A= SLIDE BLOCK, ;N-BAR GUIDE
7 $50120001 VRS T GUIDE, ;C-BAR
8 062761012 4|7 ~3595-28X10 SCREW, PAN SM5.95-28X10
9 159117001 TWhvaegroTvoxan BUSH, ;C-DRIVING SHAFT
10 550289001 MNFavevxsss ADJUSTING SCREW ASSY
10-1 $50290001 HNFavevary ADJUSTING SCREW
10-2 550291001 MNovyarnzx SPRING, COMPRESSION
10-3 $50292001 HWovyaves CUSHION SUPPORT
10-4 550293001 14> %2357 SHOULDER SCREW, SM3.57
1" 021910302 11+ r32212.70 NUT, 3SM12.70
12 $50294001 NhYE—FKLE CUTTER HOLDER
13 018681022 1|7+ £ ha.37X10 BOLT, SOCKET SM4.37X10
14 $50295001 U EVERSE VLY CUTTER HOLDER, M
15 018680522 2|7+ HI k837X5 BOLT, SOCKET SM4.37X5
16 $50296001 L EVERE: V2 i CUTTER HOLDER, DL
17 153057102 AEFUEE P E S SCREW
18 $51352001 HAav a2 CUTTER, 1/2
20 115503001 1|oxx24837 SCREW, SM4.37
21 $41466001 HWAZVZ €Y bh5-93 F-SHAFT SET SCREW COLLAR ASSY
21-1 509212001 1Yy brh5- SET SCREW COLLAR
21-2 014770622 2(7+H X2 U6357 K3 SET SCREW, SOCKET (CP) SM6.35
22 550298001 HWAVva—-9 kY73 CUTTER DRIVING ARM ASSY
22-1 550299001 MWWhrvae—-sFr9yF CUTTER DRIVING ARM
22-2 159104001 e FooFEes PIN
22-3 014680622 1|7+ bxx28377%3 SET SCREW, SOCKET (CP) SM4.37
22-4 159379001 112 VY %k BX6X18 PIN, DOWEL BX6X18
23 550300001 1Whve-uro3y CUTTER LINK SHAFT
24 014760622 1|7+ b X%T595 SET SCREW, SOCKET SM5.95
26 048060342 1|k X7E6 RETAINING RING, E6
27 110367001 1¥H %2 WASHER, PLAIN SPECIAL 8
28 $51162001 HWhva—-Uo9481493 CUTTER LINK BRACKET ASSY
28-1 550361001 1Whve-vro44 CUTTER LINK BRACKET
28-2 $50288001 MWhavae-sFk90ry CUTTER DRIVING LINK
28-3 115493002 114> %595 SHOULDER SCREW, SM5.95
29 018681232 1|7+ 4L b 437-40X12 BOLT, SOCKET SM4.37-40X12
31 550362001 R RIS CUTTER SOLENOID BRACKET
32 062711412 4|+ ~204.76-32X14 SCREW, PAN SM4.76-32X14
33 018501022 3|7 FH I b 5X10 BOLT, SOCKET M5X10
34 $50363000 HArYNTY YL STOPPER CUSHION
35 550364001 YL /A RZ2RYN STOPPER, ;SOL.
36 028080242 AR S/ E SR WASHER, SPRING 2-8
37 021080202 22225V b8 NUT, 2 M8
38 550365001 1Whave—tweyb)ysrqs PLATE, ;C-SENSOR
39 062710812 1[#~2476-32x8 SCREW, PAN SM4.76-32X8
40 550366001 1Whrye—%FFrIzx SPRING

"t7vama” " OPTION PARTS ”

19 $50297001 Tfhve—*4zx CUTTER HOLDER
118-H80-218
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J. % L EHBIR / Thread breakage detector mechanism / Fadenbruchfiihler /
Mécanisme du détecteur de cassure du fil / Mcanismo del sensor de cortes en el hilo

118-H80-219
K . T#hB84% / Lower shaft mechanism / Untere Welle / Mécanisme de |“arbre inférieur /

Mecanismo del eje inferior

118-H80-305
19



J. RYIL BHIBIR / Thread breakage detector mechanism / Fadenbruchfiihler /
Mécanisme du détecteur de cassure du fil / Mecanismo del sensor de cortes en el hilo

REF.NO. CODE |QTY B XA NAME OF PARTS RM|
1 $50273000 1A rELALFARTLFA THREAD GUIDE
2 025060232 1ESH¥H%xF196 WASHER, PLAIN M 6
3 025350332 1|lESH¥H%4135 WASHER, PLAIN L 3.5
4 060670612 1|/51 > K357-40x6 SCREW, BIND SM3.57-40X6
5 159145001 11 r&LALFLI=-UY SHAFT, ; TR-BREAKAGE PERCEIVING
6 $51173001 1|hyetF7£551443 CUTTER BAR FIXED PLATE ASSY
6-1 141619001 1|7v48457£9514 FIXEING PLATE, ;C-BAR
6-2 141620001 IE P PEE N PF BALANCER
6-3 101671002 1| x 323437 SCREW, SM4.37
7 014760622 1|7+ X2 U595 SET SCREW, SOCKET SM5.95
10 $50274001 2[Lis=z ko LEVER STOPPER
11 062400612 2|+ ~amaxs SCREW, PAN M4X6
12 $50275001 1HIrFLALFLLH 14 PLATE, ; TR-BREAKAGE SENSOR
13 062400612 2|+ ~amaxs SCREW, PAN M4X6
118-H80-219
K. T#iR3{% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur /
Mecanismo del eje inferior
REF.NO. CODE |qQTY ErAq NAME OF PARTS RM|
1 $50240001 PP LOWER SHAFT
2 $50241001 118143297 -153 TIMMING PULLEY ASSY
2-1 076002450 1|24 % 460020D BALL BEARING, 6002DD
2-2 014760622 2|7+ 22595 SET SCREW, SOCKET SM5.95
4 181995001 1€y rhS5—43 SET SCREW COLLAR ASSY
4-1 104521001 ey rns5- SET SCREW COLLAR
4-2 101706001 2| Fx %9635 SET SCREW, SM6.35-40X5.5
5 $50243001 1899 x80M% 3 BUSH ASSY, M
5-1 $50244001 110259 x80Mm BUSH, M
5-2 $38735001 4|1 0o ¥ OIL FEEDING PIPE
5-3 142274001 4|3nt>a2 RUBBER CAP, 4.2
6 $50245001 1oaT 7 x80Mmp8— COVER
7 062670612 2|+ ~2357-40X6 SCREW, PAN SM3.57-40X6

118-H80-305
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L . 1 <B8% / Rotary hook mechanism / Greifervorrichtung / Mécanisme du crochet rotatif /
Mecanismo del cangrejo

2-1-3

—— —— —— e — — — —

#Wiamess / For Supply parts
21

118-H80-301
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7

L. 7 ¥ % /Rotary hook mechanism/ Greifervorrichtung / Mécanisme du crochet rotatif /

Mecanismo del cangrejo

REF.NO. CODE |[qTY Er x4 NAME OF PARTS RM|
1 $50226001 W EOVEEDL BUSH
2 $51226001 1Mhrwyvx¥7vm73 ROTARY HOOK JOINT SET
2-1 $50227001 B ESE DA ROTARY HOOK JOINT ASSY
2-1-1 $50228001 1\ heY¥F ROTARY HOOK JOINT
2-1-2 $50229000 17Tk FELT
2-1-3 014760622 4| 7F+ b *A%XT595 SET SCREW, SOCKET SM5.95
4 $50230001 I EA S B-CASE HOLDER POSITION BRACKET
5 100644005 2y xx2a837 SCREW, SM4.37
6 $50232000 1|\ A<w7IILh FELT
7 $50231000 1roohns— COLLAR
8 S07478000 1|d4a44T RUBBER PRESSER
9 S03605001 1> x %7635 SCREW, M6.35
10 $50233001 1|daxvT/x SPRING
11 S50111000 (NP2 17 N s AR SPRING
20 $50234901 1 hvKELH—2NnNT7 32 R-HOOK & B-CASE ASSY, W/BOX
20-1 $50235901 I A=A ROTARY HOOK ASSY, W/BOX
20-1-1 183526001 217 A AHYIT AR SCREW
20-1-2 $50236001 1NFhhvAHIT I X% TUB SCREW
20-1-3 183598001 NP AEP2E Y SCREW
20-2 $50237001 1|KEL =243 BOBBIN CASE ASSY
20-2-1 S09477001 1FKELFIAY I NX SPRING
20-2-2 180721001 1Famwonzxoxzxy SCREW
20-2-3 183507001 1Fanyrzxy ADJUSTING SCREW
20-2-4 $50239001 1|RKELHAHTNZR SPRING, ANTI-SPIN
22 159158051 1KrE> BOBBIN
"W EEme " For Supply parts ”
21 $50239001 1|KELAHIT/INZR SPRING, ANTI-SPIN
118-H80-301
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M . #5:h;8 B3R / Lubrication / Schmierung / Lubrification / Lubricacién

1
2
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M . #5/iE/BRIfR / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE |Q'TY Er x4 NAME OF PARTS RV
1 144875001 2[75 99— PLUNGER
2 $52764001 2|75 v -z SPRING, COMPRESSION
4 552907000 | 2|a3- Kk &#10 CORD HOLDER, 10N
5 062670612 | 2|+ ~2357-40X6 SCREW, PAN SM3.57-40X6
6 025350132 | 2|eS5##Hx>am WASHER, PLAIN S 3.5
7 112467002 | 2| x %635 SCREW, SM6.35X5
8 $50356001 1| #1021402 UV 15%3 |OILFILTER BRACKET ASSY
9 062680812 | 3|+ ~2437-40x8 SCREW, PAN SM4.37-40X8
10 144872101 1 [des Pz dide— PUMP FILTER
11 144874001 2| 7105 —n% SPRING
12 062670512 | 2|+ ~2357-40x5 SCREW, PAN SM3.57-40X5
13 $50359001 1|#2-F441D TUBE SUPPORT, D
14 062680612 1|3 ~24.37-40X6 SCREW, PAN SM4.37-40X6
15 $50360001 U EI A S - FELT SUPPORT
16 060670612 | 2|/« > F357-40%6 SCREW, BIND SM3.57-40X6
17 $50556000 17zt FELT
18 $50563000 1|7 3 £ £4x200 WICK, 4X200
19 $50564000 1|7 3 EE2x150 WICK, 2X150
20 $50559001 1|F2-F441 TUBE SUPPORT
21 062670612 1|3~ 2357-40%6 SCREW, PAN SM3.57-40X6
22 $50557000 1eznsFa-7 OIL TUBE
23 $50558000 1lEznFa-7 OIL TUBE
24 $50513000 IEPEENCE S PACKING, ;FACE PLATE
25 $50514000 HH718ny %> PACKING, ;REAR COVER
26 $50515000 1|m778/x9%> PACKING, ;TOP COVER
27 $50516001 1| r oo NR—2%HT WICK BASE SUPPORT
28 062670612 | 2|+ ~=357-40x6 SCREW, PAN SM3.57-40X6
29 159187000 1rYoon—2A FELT BASE, A
30 $50517001 1roon—274% CAP
31 062680712 | 2|+ ~2437-40x7 SCREW, PAN SM4.37-40X7
32 $50518000 1rYYoAN=2T7TH FELT
33 $50519000 A48 —3+0 OIL TERMINAL
34 062680612 | 2|+~=437-20x6 SCREW, PAN SM4.37-40X6
35 $50520000 I RVES PACKING
36 $50521000 1|10k OIL CAP
37 159193000 1|+ 105178 OIL PIPE, B
38 $50522000 1le=nFa-v OIL TUBE
39 $52763000 1|7 3 EE2x140 WICK, 2X140
40 $50524000 1|7 3 E£3X160 WICK, 3X160
41 $50525000 17 2 EE3x290 WICK, 3X290
43 $50527000 1leznFa-7 OILTUBE
44 $50528000 1|7 2 £E3x280 WICK, 3X280
45 $50529000 1lEznFa-7 OIL TUBE
46 $50530000 1|7 3 £ £3x355 WICK, 3X355
47 $50531000 1leznFa-7 OIL TUBE
48 $50532000 1lezngFa-7 OIL TUBE
49 228475000 | 2|4V v 452 K1.9x80 FASTENING BAND, 1.9X80
50 500480000 1|a-KxLa4#s5 CORD HOLDER, 5N
51 062670612 1|4~ 2357-20x6 SCREW, PAN SM3.57-40X6
52 025350132 1les¥Hzoam WASHER, PLAIN S 3.5
53 106436001 1|7z r FELT
54 107149001 2|7z b FELT
55 151927001 1o5yF7T0b FELT, ; CLUTCH
56 $50533000 1|24 P4F2-5%3 OIL TUBE ASSY
57 $50536001 1|7z rt4T FELT HOLDER
58 062670512 1|+ ~2357-40x5 SCREW, PAN SM3.57-40X5
59 $25328001 1|7zt FELT
60 $50537000 1|7 3 £ £4x50 WICK, 4X50
61 $50538000 1775 k44T OIL WINDOW SUPPORT
118-H80-350

24



M . #5;h;8;8B84% / Lubrication / Schmierung / Lubrification / Lubricacion
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M . #5378 7ERR / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE |qQTY Erxq NAME OF PARTS RM|
62 $50539000 | 2|775%V OIL REJECTOR
63 $50540001 1Nf2F1-T44T TUBE SUPPORT
64 062680612 1|4 ~2437-40%6 SCREW, PAN SM4.37-40X6
65 $50541001 1|F2-F4%TU TUBE SUPPORT, U
66 062670512 1|4~ 2357-40X5 SCREW, PAN SM3.57-40X5
67 $50542001 1F2-F441IMm TUBE SUPPORT, M
68 062400612 1|+ ~2amaxe SCREW, PAN M4X6
69 $50543001 HAYZY TN r4HT FELT SUPPORT
70 $50544000 17Tk FELT
71 062400612 1|~ Max6 SCREW, PAN M4X6
72 $50545000 14 3 £ £3x180 WICK, 3X180
73 $50546000 114 3 e £3x370 WICK, 3X370
74 $50537000 1% 3 £ Fax50 WICK, 4X50
75 $50547000 1lez=nza-7 OIL TUBE
76 228475000 | 2|4 v v o5 K1.9x80 FASTENING BAND, 1.9X80
77 $50548001 1N12F2—FH4IR TUBE SUPPORT, R
78 060670612 10734 > F357-40x6 SCREW, BIND SM3.57-40X6
79 S50549000 175270y k7T h FELT
80 $50550001 1M7Iurt4T14 FELT SUPPORT
81 062670512 1|+ ~2357-40x5 SCREW, PAN SM3.57-40X5
82 $50551001 HAUZUFI-—THHT TUBE SUPPORT
83 002300603 1]++~23x6 SCREW, PAN M3X6
84 $50552000 117 3 £ E4x70 WICK, 4X70
86 159561001 1Myurrsies WICK
87 $51020000 1Hryoons— COLLAR
88 $25328001 2[zz FELT
118-H80-350
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N . %% > B3f% / Threading mechanism / Fadenfiihrungsvorrichtung / Mécanisme de | ’enfilage /
Mecanismo del enhebrado
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N . i > % / Threading mechanism / Fadenfiihrungsvorrichtung / Mécanisme de I'enfilage /
Mecanismo del enhebrado

REF.NO. CODE Q'TY Erxda NAME OF PARTS RV
1 $50368001 MNAPZWXIREILIN=2 3 T-RELEASE DRIVING LEVER ASSY
1-1 $50369001 IER =Y T AN AACs TENSION RELEASE DRIVING LEVER
1-2 $35095000 1|=—F)O—54X13.8 NEEDLE ROLLER, 4X13.8
1-3 014400432 1|7+ 7K 3axa SET SCREW, SOCKET (CP) M4X4
2 014760622 1|7+ rx2T595 SET SCREW, SOCKET SM5.95
3 $50370001 RSP P % TENSION RELEASE SHAFT
4 081005070 110> %P5 ORING, P5
5 $50371001 HES =D FA TENSION RELEASE CAM
6 014760622 1|7+ bxxTs595 SET SCREW, SOCKET SM5.95
7 S$51185001 RSN ZAE A TENSION TAKE-UP LEVER ASSY
7-1 $50372001 RS AR P2ZAt LEVER
7-2 $50373001 1A PP UFIDEY LN ADJUSTING LEVER
7-3 060670512 1]/31 > F357-40X5 SCREW, BIND SM3.57-40X5
7-4 100645003 1|¥H % WASHER
7-5 $50374001 HES W IZA P LEVER LINK
7-6 $50375001 11 rbULIN= TENSION TAKE-UP LEVER
7-7 S50376001 2|4>%x9437 SHOULDER SCREW, SM4.37
10 100645003 HVEES WASHER
1 062680612 1| ~24.37-40X6 SCREW, PAN SM4.37-40X6
14 025680234 1es¥Hzx3na37 WASHER, PLAIN S 4.37
15 $50376001 118234837 SHOULDER SCREW, SM4.37
16 $50377001 HIEE =P DIVESS V% SOLENOID HOLDER
17 062670612 2|F ~2357-40X6 SCREW, PAN SM3.57-40X6
18 $50378001 175 9vrHT 14 PLATE
19 018300636 1|7+ FI h3X6 BOLT, SOCKET M3X6
20 062300502 2|+ ~23X5 SCREW, PAN M3X5
21 $50379001 1T P AVLIARY LY T-RELEASE SOLENOID LINK
22 $25456001 1175y vE> PLUNGERPIN
23 $50380000 175 o¥ERYNR SPRING
24 $50381000 LR = A RUBBER
25 $50382001 IER =3 2 TENSION RELEASE LINK
26 $50376001 2|42 %9437 SHOULDER SCREW, SM4.37
27 141590001 LR P2 1) THREADING BAR, U
28 150553003 1|#Y +595 NUT, SM5.95
29 $50383001 11 rhsr THREAD RETAINER
30 062670612 2|+~ 3357-40X6 SCREW, PAN SM3.57-40X6
31 $51184001 1224 vF39273 SUB THREAD TENSION ASSY
31-1 159219101 17224 FaAY VKD SUB TENSION STUD
31-2 145446001 21 pFIAHIHYS DISC, ;TENSION
31-3 159805001 M4 rFIAIIHSFHT DISC PRESSER, ;TENSION
31-4 144103009 1A rFIA9HS5FH4T DISC PRESSER, ;TENSION
31-5 144110001 1B =INA FFIAFTINR TENSION ADJUSTING SPRING
31-6 $30564000 1MFIamonzxoIHizx WASHER
31-7 $30565003 1A rFa oY b TENSION NUT, RED
32 $50384001 1|1 b RAEY TENSION RELEASE PIN
39 $50385001 1|14 P ALN=-HA TENSION RELEASE LEVER BRACKET
40 $51183001 1A rFagoRry s 2 TENSION STUD ASSY
40-1 145440001 1A rFIATIRD TENSION STUD
40-2 145446001 201 vF3a5 045 DISC, ;TENSION
40-3 159805001 1A FADIHYFFHT DISC PRESSER, ;TENSION
40-4 144103009 1N rFIAHIFHT DISC PRESSER, ;TENSION
40-5 550386001 RS = ZAL S TENSION SPRING
40-6 $50387001 1\#399+Y bho- COLLAR
40-7 $12441001 1FAvoNn"zxIHHx WASHER
40-8 $30565005 1|41 rFaA2oF+ Y b TENSION NUT
48 $50388001 114 L X LIS— TENSION RELEASE LEVER
49 114988001 14> %2837 SHOULDER SCREW, M4.37
50 $50389001 14 haxLX="% SPRING
118-H80-401
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N . %18 > B8{% / Threading mechanism / Fadenfiihrungsvorrichtung / Mécanisme de | enfilage /

Mecanismo del enhebrado
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N . & > B3k / Threading mechanism / Fadenfihrungsvorrichtung / Mécanisme de Ienfilage /
Mecanismo del enhebrado

REF.NO. CODE Q'TY B Xq NAME OF PARTS RM|
51 551182001 NI FIYIERYEL73 TENSION STUD BRACKET ASSY
51-1 $50390001 11 bFaH Ry 44 TENSION STUD BRACKET
51-2 $50391001 1A bFIHIERYL TENSION STUD, L
51-3 100402004 1| b %x%T357 SET SCREW, SM3.57
51-4 081014870 1oy >4 s14 ORING, S14
51-5 145519001 RS NURASS THREAD TAKE-UP SPRING
51-6 145446001 2|11 pFIAY Y S DISC, ;TENSION
51-7 159805001 HER P ELPY L b= DISC PRESSER, ;TENSION
51-8 159221001 R PZAE TENSION SPRING
51-9 $30564000 1MFIHoNnzhTHFH2 WASHER
51-10 $31032001 1M1 bFayo+Y b TENSION NUT
56 $50384001 1M1 razrxer TENSION RELEASE PIN
62 103950003 1| hx%2595 SET SCREW, (CN) SM5.95
63 159224001 1\ 7—L1bhy THREAD GUIDE, ;ARM
64 $50392001 W\FP—bL1bT7o+41 THREAD GUIDE, ;ARM
65 060670612 1[/84 > K357-40X6 SCREW, BIND SM3.57-40X6
66 113316001 WWP—L1b7o5+41 THREAD GUIDE
67 060670612 1[/¥1 > K357-40X6 SCREW, BIND SM3.57-40X6
68 $50393000 EAN P THREADING PLATE
69 159917201 WWP—Lqb7oF102 THREAD GUIDE, L ;ARM
70 112751003 1|2 x%2357 SCREW, SM3.57X7
71 048060342 1|k X7E6 RETAINING RING, E6
118-H80-401
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P . %#pB§{% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur /
Mecanismo del devanador de la canilla
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P. %%M8{% / Bobbin winder mechanism/Spuler/Mécanisme du bobineur/
Mecanismo del devanador de la canilla

REF.NO. CODE [qQTY B XA NAME OF PARTS RV
1 $50276001 IEESE DT LT LN B-WINDER SHAFT BRACKET ASSY
2 $50278001 IEASZE Y BOBBIN WINDER SHAFT
3 $25410050 11 rvxo0v BOBBIN WINDER WHEEL
4 012400636 | 2|7+t >axs SET SCREW, SOCKET (FT) M4X6
5 $25789000 1|3 6729 RUBBER RING, 29
6 $50279001 HESSE LEPL BOBBIN WINDER ARM SHAFT
7 025080132 1es#szvans WASHER, PLAIN S 8
8 048060342 1|+ x7E6 RETAINING RING, E6
10 $25413101 1KELA4TS90 3 BOBBIN PRESSER SHAFT ASSY
11 $25417001 1|4 rv %% SPRING
12 $25418101 1|4 ro%EF YRR SPRING
13 $50280001 IEESE TP BOBBIN WINDER STOPPER
14 062400816 | 1|+~2a4xs SCREW, PAN M4X8
15 $25420051 1|#E>+4 IR BOBBIN PRESSER, R
16 062400816 | 1|+~2a4xs SCREW, PAN M4X8
17 026040236 1HesHH234%a WASHER, PLAIN 4
18 $10174000 1|xavarss DUST GUARD PLATE
21 157968001 1|x =z KNIFE
22 062400616 1|+ ~2aMmaxe SCREW, PAN M4X6
23 047200642 1|27y 5 ELAW2 PIN, SPRING ROLL AW2
24 $38736101 1|1 re%q rFanoy3 BOBBIN WINDER TENSION ASSY
24-1 145446001 2[4 rFanvys DISC, ; TENSION
24-2 115188001 1yasrsramonz SPRING, TENSION
24-3 108265009 e rxFansryr TENSION NUT
25 012400636 1|7+ E5ax6 SET SCREW, SOCKET (FT) M4X6
26 048040342 1|k x7Ea RETAINING RING, E4
27 $50281000 11 rex7-1 BOBBIN WINDER PULLEY
28 014780622 | 2|7+ rx%xv6357%3 SET SCREW, SOCKET (CP) SM6.35
29 $50282000 11 r=xLs—svT B-WINDER LEVER CUSHION
118-H80-402
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Q. E%U1Y Bk / Upper thread trimmer mechanism / Oberer Fadenabschneider /

Mécanisme de la coupe-fil supérieur / Mecanismo de la recortadara de orillos superior
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Q. k%t B8R / Upper thread trimmer mechanism / Oberer Fadenabschneider /
Mécanisme de la coupe-fil supérieur/ Mecanismo de la recortadara de orillos superior

REF.NO. CODE |qQ'TY Er XA NAME OF PARTS RV
1 $50394001 PR VPP X U-THREAD TRIMMER FULCRUM SHAFT
2 $21755001 1evyrh5-%43 SET SCREW COLLAR ASSY
21 110027001 1€y rh5- SET SCREW COLLAR
2-2 014760622 | 2|7+ rx%¥s95 SET SCREW, SOCKET SM5.95
3 $23337009 1|346t>185 RUBBER CAP, 18.5
4 $52761001 19714 rEULS—HFHZ WASHER, RECTANGLE 15X32X2.4
5 $19817001 2(#> 2 U595 SHOULDER SCREW, SM5.95
6 $51179001 ICPESS DI EEPE U-THREAD TRIMMER LEVER SET
6-1 $50395001 PSS DR U-THREAD TRIMMER LEVER ASSY
6-2 $50398001 1AHIERY A4 STOP PLATE
6-3 $50399001 1AH3IERY1% BACK PLATE
6-4 $50400001 2[x kv 14hn5- COLLAR
6-5 062670712 2|#+~N3357-40X7 SCREW, PAN SM3.57-40X7
6-6 $50401001 RS DEIPIAE SPRING
6-7 $50402001 1zxhs14 SPRING HOOK PLATE
6-8 062670512 1|4 ~3357-40x5 SCREW, PAN SM3.57-40X5
14 502563001 EXINEY SPRING
15 502563001 IEXPNEY SPRING
16 $51180001 I NYPLECYE SETTING PLATE ASSY
16-1 $50403001 Y PLEE: SETTING PLATE
16-2 159343001 NI4Ty SUPPORT STUD
16-3 021680202 1|4 r222437 NUT, 2 SM4.37
16-4 025680132 1leES¥H%>39437 WASHER, PLAIN S 4.37
17 062680612 | 2|+ ~24.37-40x6 SCREW, PAN SM4.37-40X6
18 025680232 | 2|e5¥#HxF219437 WASHER, PLAIN M 4.37
22 $50404101 14343 UPPER THREAD TRIMMER ASSY
22-1 $50405101 1|"%3p73 UPPER THREAD TRIMMER ASSY, D
22-2 $50113101 1A% 3m UPPER THREAD TRIMMER, M
22-3 519823001 1|1n#3uU UPPER THREAD TRIMMER, U
22-4 141514001 sz zy SHOULDER SCREW, SM3.18
22-5 $52431000 A2 PYN U-THREAD TRIMMER STOPPER
23 100644005 1|y 22837 SCREW, SM4.37
24 $51175001 1IN H3Ee5%n6s3 OPENING CAM ASSY
24-1 $50408001 1HES*ALIYYE 1R OPENING CAM BRACKET
24-2 $50409001 IR ET PA OPENING CAM
24-3 018300536 | 2|7+ %L r3x5 BOLT, SOCKET M3X5
25 107093002 | 2|y x%xva37 SCREW, SM4.37
26 025680232 1leS¥H%F19437 WASHER, PLAIN M 4.37
27 028680242 1|82 44 %2-437 WASHER, SPRING 2-4.37
28 $50410001 2{1 rxUs Ry L= DRIVING LEVER, TR
29 $50411001 1|4 kmLi—an ROLLER, ;D-LEVER
30 $50412000 ICEPT L BALL BEARING
31 $50413001 AR I DL Y SHOULDER SCREW
32 081012070 | 2lou > ¥P12 ORING, P12
33 $50419001 1erd4 kY= 3 LONGITUDINAL FEED ARM ASSY
33-1 $50414001 1er a4 ryns LONGITUDINAL FEED ARM
33-2 $50415001 1|€rdmses PIN, ;L-FEED ARM
33-3 $50416001 1> 3970 ROLLER, ;L-FEED ARM
33-4 048040342 2| XJE4 RETAINING RING, E4
33-5 014680622 1|7+ F 2298377 %3 SET SCREW, SOCKET (CP) SM4.37
34 018061622 1|7+ %L r6x16 BOLT, SOCKET M6X16
35 $51181001 1A rEUHEIYFY 3 TR. DRIVING ARM ASSY
35-1 $50417001 1A rFUHEIYF TR. DRIVING ARM
35-2 $50418001 1|9Fan44T14 SUPPORT PLATE
35-3 018681022 1|7+ %L +a37x10 BOLT, SOCKET SM4.37X10
35-4 025680132 1leS5¥H%3ma37 WASHER, PLAIN S 4.37
35-5 $50420001 CEE=PZ ROLLER SHAFT
35-6 028050242 1|18z H %25 WASHER, SPRING 2-5
35-7 021500312 11327V s NUT, 3 M5
118-H80-409
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Mécanisme de la coupe-fil supérieur / Mecanismo de la recortadara de orillos superior

Q. E#t1Y B3R / Upper thread trimmer mechanism / Oberer Fadenabschneider /
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Q. E#t)' Bf%k / Upper thread trimmer mechanism / Oberer Fadenabschneider /
Mécanisme de la coupe-fil supérieur / Mecanismo de la recortadara de orillos superior

REF.NO. CODE [qQTY EL A4 NAME OF PARTS RV
35-8 048060142 1|rx7523%Ce RETAINING RING, EXTERNAL C6
35-9 $50511001 1|4 k99 7an DRIVING ARM ROLLER
35-10 $50512001 HAHIERSRPYN STOPPER
35-11 018681022 1|7+ %L +437X10 BOLT, SOCKET SM4.37X10
35-12 025680132 1les¥4H223%437 WASHER, PLAIN S 4.37
36 018061622 1|7+ %L r6x16 BOLT, SOCKET M6X16
118-H80-409
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R. T4t Y B8%/ Lower thread trimmer mechanism / Unterer Fadenabschneider /
Mécanisme de la coupe-fil inférieur / Mecanismo de la recortadara de orillos inferior

ji 49% <-3@ / For "-3" >
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R. T%t] B{®R / Lower thread trimmer mechanism / Unterer Fadenabschneider/
Mécanisme de la coupe-fil inférieur / Mecanismo de la recortadara de orillos inferior

REF.NO. CODE Q'TY Er XA NAME OF PARTS Y, |
1 $51171001 HPZEEE VP N2 CAM LEVER ASSY, ;L-TR
1-1 $50246001 PZE RS, FNWAES CAM LEVER, ;L-TR
1-2 107744001 =] ROLLER
1-3 141519001 1M1 MXUSRIHLOOTY ROLLER SHAFT
1-4 110161004 11+ ha76 NUT, SM4.76
1-5 048030342 1|~ XxT7E3 RETAINING RING, E3
2 159267001 PZES ¥ VL CAM SHAFT, ;L-TR
3 110494001 1% H % WASHER, PLAIN 9.5
4 048080342 1|k Xx7E8 RETAINING RING, E8
5 014760622 1|7+ rx%xY595 SET SCREW, SOCKET SM5.95
10 $51170001 (PZESE DN, VN7 LOWER THREAD TRIMMER CAM ASSY
10-1 $50247001 PZEEEDF P LOWER THREAD TRIMMER CAM
10-2 $50411001 117 kyLn—an ROLLER, ;D-LEVER
10-3 145478101 114>%22a76 SHOULDER SCREW, SOCKET SM4.76
10-4 $50248001 11814 2 UnLLLHY CONNECTIN ROD, ;L-TR
1 150491101 2({Lis=v 4y LEVER SHAFT
12 014760622 2|7+ b X %595 SET SCREW, SOCKET SM5.95
16 159269001 I PZESE DN T E ¥ 3 SHOULDER SCREW, SM4.37
17 $50249001 HIPZEEE VDT A LINK ASSY, ;L-TR
18 149127001 114> %2635 SHOULDER SCREW, SM6.35
19 $50252001 1 AZH Ky LK- KNIFE DRIVING LEVER
20 113730001 114> %2437 SHOULDER SCREW, SM4.37
21 159272001 HEFS A NAVAE D ) SHOULDER SCREW
22 S00903001 TNAZRY R LIS=HS5— COLLAR
23 S00901001 1| AZRY K LIHFHZRU WASHER, PLAIN L 6.4 (U)
24 $00902001 MNAZRHYFHLAHFH XD WASHER, PLAIN L 4.6 (D)
25 $50253001 Ny FT Ry L= 3 LEVER ASSY
26 $50257001 MNYRFT7R9LIN—H5— COLLAR
27 S00712101 11222837 SCREW, SM4.37
28 $50258001 LIPZ RSN IAE S LOWER THREAD RETAINER
29 110215002 2|2 X 2T357 SCREW, SM3.57
30 $50259001 1oga74nuyy 3 FIXED KNIFE SET
30-1 $50260001 1o8a74n73 FIXED KNIFE ASSY
30-2 $50263001 1Mo814 KN MOVABLE KNIFE
30-3 550264000 1\=4# 7Y ¥¥—4302 WASHER
30-4 025040132 1eS¥Hx3ama WASHER, PLAIN S 4
30-5 060630312 131 > K238-56X3 SCREW, BIND SM2.38-56X3
31 060670412 2|/N1 > K357-40X4 SCREW, BIND SM3.57X4
32 $50265001 P RS NE IS 5B LOWER THREAD CLAMP PLATE ASSY
33 141514001 AV EE PZ ¥ SHOULDER SCREW, SM3.18
34 025040132 1eS>H¥HxYava WASHER, PLAIN S 4
35 $50269000 157 Y v —5011 WASHER
36 $50270000 HPEEE " LOWER THREAD PRESSER
37 145371001 114> %2238 SHOULDER SCREW, SM2.38
38 110215002 1| x%2v357 SCREW, SM3.57
39 $50301001 N84 by hIESH1493 OPENING PLATE ASSY
39-1 $50302001 1Mo24bYhn3IES%14 OPENING PLATE
39-2 110167001 1120 ROLLER
39-3 110168001 HE=1=P27 ROLLER SHAFT
39-4 $52434001 1 814 Y H3IESH 148 OPENING PLATE, B
39-5 141514001 LA D 3 SHOULDER SCREW, SM3.18
39-6 123185001 1|7ivES %T357x45 SCREW, OVAL SM3.57X4
40 149127001 114> %7635 SHOULDER SCREW, SM6.35
41 105970001 1o x%2238 SCREW, SM2.38
42 $52788001 IIAVEE R 873 BASE PLATE ASSY
42-1 $50303001 LAVEE BASE PLATE
42-2 $52770000 IIAVEE Y PAs COVER, ;B-PLATE
43 106629002 4|13 x 24837 SCREW, SM4.37
49 S01696001 2|45 % T357X6 SCREW, FLAT SM3.57X6
118-H80-410
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R. T4tV BI{%/ Lower thread trimmer mechanism / Unterer Fadenabschneider /
Mécanisme de la coupe-fil inférieur / Mecanismo de la recortadara de orillos inferior

<-3@/For"-3" >
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R. T%t)" B8{% / Lower thread trimmer mechanism / Unterer Fadenabschneider/
Mécanisme de la coupe-fil inférieur / Mecanismo de la recortadara de orillos inferior

REF.NO. CODE |[qQTY B XA NAME OF PARTS RMI
50 $50323000 | 1|KEL A4 BOBBIN PRESSER
51 501998001 17avysrxzx9357 SET SCREW, SM3.57
52 $51172001 1FEest4T41043 BOBBIN PRESSER BRACKET ASSY
52-1 $50324001 1fer+4Taq BOBBIN PRESSER BRACKET
52-2 107639001 1rxznsu SPRING HOOK, U
53 159924001 H2aryTLn—gr 2y SHOULDER SCREW
54 062671612 | 1|+ ~2357-a0x16 SCREW, PAN SM3.57-40X16
55 021670202 | 1|+ r22 2357 NUT, 2 SM3.57
56 062680512 | 2|+ ~2437-40x5 SCREW, PAN SM4.37-40X5
57 $50325001 1arn-esxkv3142 AUXILIARY PLATE
58 $50326001 1£ELt4TES %142 OPENING PLATE
59 105237002 | 1|s#> 2357 SHOULDER SCREW, SM3.57
60 159113001 14> %9318 SHOULDER SCREW, SM3.18
61 159379001 1]2 Vv # > Bxexis PIN, DOWEL BX6X18
62 $50327001 2{Fe AT e %% SPRING, EXTENSION
63 $50328001 1|21 rynie5%12/5%  [SPRING, PLATE
64 159379001 1|2 Vv * > Bxexis PIN, DOWEL BX6X18
65 $50329000 UPZERE DI P A COVER
<-2E> <For"-2">
66-1 $50664001 11514 NEEDLE PLATE, 1.4S
<-3f> <For"-3">
66-2 $51248001 1151253 NEEDLE PLATE, 1.25-3
118-H80-410
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S . $tiIE#HiZ5BAR / Synchronizer / Synchronisator / Synchronisateur /Sincronizador

T . #4F/XJVBB{R / Operation panel mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo del caja de controles

118-H80-501
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S. $HUEARH2ERIR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE |q7Y B x4 NAME OF PARTS RM|

1 $50657001 1|>>20+1%% 3H80 SYNCHRONIZER ASSY, H80

2 062400806 2|{#~204axs8 SCREW, PAN M4X8

4 $50354000 1|ovvs93u MAGNET ASSY, U

5 $38082001 AU IS Yoy 3 MAGNET ASSY, U

6 062681412 2|+ ~2437-40X14 SCREW, PAN SM4.37-40X14

7z 025680132 2|lES¥ A2y ama37 WASHER, PLAIN S 4.37

118-H80-501

T. #{E/X X JLEA{R / Operation panel mechanism / Schaltkasten /
Mécanisme du boitier de contrdle / Mecanismo del caja de controles
REF.NO. CODE Q7Y B x4 NAME OF PARTS RM|

1 $50656001 PR RE VDL OPERATION PANEL SET

1-1 $50451001 1|vsHnznyg s OPERATION PANEL ASSY

BN $51901001 1|vz7L-4%% FRONT FRAME ASSY

1-1-2 $49492000 PR Y Y Pl= VA REAR FRAME

1-1-3 549495000 1|nzraann- PANEL SIDE COVER

1-1-4 549496001 HBREVEER VAT P aS PANEL SIDE COVER GUIDE

1-1-5 087310815 2|Hv7B% 1 h3x8 TAPTITE, CUP B M3X8

1-1-6 0A4400805 1|+ +~4% 3 4x8DA SCREW, PAN (S/P WASHER) M4X8

1-1-7 $50453000 A FEFADR/ B PANEL PCB ASSY

1-1-7-1 $46703000 6 [LEDPG5307S LED, PG5307S

1-1-7-2 $50455000 1 |LEDBR5307S LED, BR5307S

1-1-7-3 529023000 6 [LEDGLIP040 LED, GL9P040

1-1-7-4 548579000 8|sWB3F-4050 SW, B3F-4050

1-1-7-5 U34870001 2|DIPsw KsPo8 DIP SWITCH:KSP08

1-1-7-6 $30280000 1|7 % —PKB24SPC36 BUZZER, PKB24SPC36

1477 $50456000 1|3 %% % XG4A-2031 CONNECTOR, :XG4A-2031

1-1-8 $50457000 RS ST = S PANEL CABLE ASSY

1-1-9 XA2220050 | 2|#/s> A4z SUPPORTER

1-1-10 087311015 2|Hv 7821 F3X10 TAPTITE, CUP B M3X10

1-2 062301806 4|+ ~23x18 SCREW, PAN M3X18

118-H80-530
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Uil. a> ba—JL#E v & ZBE / Control box mechanism / Schaltkasten /

Mécanisme du boitier de contréle / Mecanismo de la caja de controles
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Ul.3> bE—JLARy 7 AR/ Control box mechanism / Schaltkasten /
Mécanisme du bofitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE [qQ7TY Er A4 NAME OF PARTS RV
1 550421001 1KYy 273 BOX ASSY
1-1 S50566001 1|Forofvs 2 POWER SUPPLY BOX
1-2 $50567001 IEE O NPANIDY S SETTING PLATE, ;M-PCB
1-3 $50568001 VP EVAOR N S SETTING PLATE, ;AUX-PCB
1-4 $47692000 2|DC7 7> E—4%93 FAN MOTOR ASSY, DC
1-5 0A5403005 6|+ +~N+% 24x30DB SCREW, PAN (S/P WASHER) M4X30
1-6 S47723201 1r52273 TRANSFORMER ASSY
1-6-1 S47749101 2|EZFh5 2T L—h SETTING PLATE, ;TRANSFORMER
1-7 025050236 8lESHHRXFLYS WASHER, PLAIN M 5
1-8 028050246 4|82 ¥ H %2-5 WASHER, SPRING 2-5
1-9 018501236 4|7+ FIL b5X12 BOLT, SOCKET M5X12
1-10 $43186000 117 ¥ 21BU687B BUSH, BU687B
1-11 $09142000 2|la—-FKo75>720L CORD CLAMP, 20-L
1-12 S$43275000 | 14|a3— K% 5> 7WS2NS CORD CLAMP, WS2NS
1-13 $43276000 112 - K2 5> 7WS3NS CORD CLAMP, WS3NS
1-14 $50422000 40— K252 7WS2ws CORD CLAMP, W25WS
1-15 $43318000 9|7 5> 71LwWs8s2.5w CLAMP, LWSS8S 2.5W
1-16 $51118000 1la-rk7vyya CORD BUSHING
1-17 $38820000 1|17V va3s BUSHING, 35
1-18 $50423000 1|7V 2 21718B-1926 BUSHING, TB-1926
1-19 S42227009 1178 xY rMG-3 RUBBER CAP, MG-3
1-20 550424000 1|FHoL7s3 FRAGMENT PROTECTOR NET
1-21 008400604 | 12|+ +5 z234x6 SCREW, TRUSS M4X6
1-22 S00554000 | 23|#HK— r6NS SUPPORT, 6NS
1-23 $47721001 1Foyroezxiio 9 3 POWER SUPPLY PCB ACCY, EZ
1-23-1-1 102443001 1|1PMPM20CSJ060 I-POWER MODULE, :PM20CSJ060
1-23-1-2 J03284001 1|FETFS5UM-18A TRANSISTOR, FET :FS5UM-18R
1-23-1-3 103285001 1|FETFS3KM-18A TRANSISTOR, FET :FS3KM-18A
1-23-1-4 S47720000 1|sID20L6P45 % 3 DIODE ASSY, BR :20L6P45
1-23-1-5 103324001 3|5 > 4508471 CAPACITOR, ALUM-ELEV :450B471
1-23-1-6 $47735000 1| b5 > 228AG1L9AD TRANSFORMER, 28AG1L9AD
1-23-1-7 102441001 1|V L —G2R-1A6V RELAY, G2R-1A6V
1-23-1-8 $38201000 41/ 2 2Vv14D471 VARISTOR, V14D471
1-23-1-9 103283001 1|s7 7 v /iDsA362M SURGE ABSORBER, :DSA362M
1-23-1-10 S47733000 1|3 1 JUNF10TP102 COIL, :NF10TP102
1-23-1-11 218469001 2|hE3—X15A#2 FUSE, 15A#2
1-23-1-12 J01684001 4|2 —XKIHFO62 FUSE HOLDER, F062
1-23-1-13 102727001 2|h>E1—X2A250V FUSE, 2A 250V
1-23-1-14 S$47734000 3|2 % ¥ #B4P5-VB-2 CONNECTOR, B4P5-VB-2
1-23-1-15 102449001 1|22 %7 %5281-02A CONNECTOR, 5281-02A
1-23-1-16 S47730000 1|IPM3— Kp IPM CORD, P
1-23-1-17 S$47728000 1|DC300V/\— % ZP HARNESS, P DC 300V
1-23-1-18 S$47727000 1|E—42/1—%2P MOTOR HARNESS, P
1-23-1-19 S47725000 1|Foron—22p POWER SUPPLY HARNESS, P
1-23-1-20 $47726000 1ForFr7—2120pP GROUND WIRE, P
1-23-1-21 J03296001 1|7 1 > PR1616-25-PB HEATSINK, ;PR1616-25-PB
1-23-1-22 S$47729000 1|7 1 > 0SH-1025-MP HEATSINK, ;OSH-1025-MP
1-23-1-23 221419001 2|++~XtY F3X10DB SCREW, PAN (S/P WASHER) M3X10
1-23-1-24 J03291001 1|2 7ESD-R-258 CORE, ESD-R-25B
118-H80-502

V¢ RMIS S AT VTV B E8&EE TiENIEE T &, BRELELBRN—RA oty Mk THNET,
% When ordering parts which have an asterisk (3¥) in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards.

¢ Bei Bestellung von Teile mit einem Asterrikus () aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen

tilen, wie Schaltplatimen geliefert.

¥ Sil'on commande des piéces désignées par un astérisque (3) dans la colonne RM, ces piéces seront fournies en jeu avec les autres piéces
nécessaires telles que des plaquettes.
¥¢ Al ordenar partes que tienen un asterisco (3%) en la columna RM, estas partes ser4n suministradas como un juego junto con otras partes

necesarias como los tableros de circuitos.
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Ul.3> bA—JLAKR v 7 XK/ Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

45

REF.NO. CODE Q'TY ErXq NAME OF PARTS RV
1-23-2 $47694000 1|MR-A40101)% X F-RESISTOR ASSY, MR-A40J101
1-23-3 0A5400805 1| ++~H% 34x8DB SCREW, PAN (S/P WASHER) M4X8
1-23-4 $47693000 2| A~ —H4EP-12 SPACER, 4EP-12
1-23-5 S$47724000 5|2 ~—47Ns SPACER, 7NS
1-23-6 229017001 4| ++~+€Y F4X10DA SCREW, PAN (S/P WASHER) M4X10
1-23-7 102343001 2| +F~H¥% 34X16DB SCREW, PAN (S/P WASHER) M4X 16
1-23-8 $39819000 1Ma-K25>71259 CORD CLAMP, 1259
1-23-9 $40621000 1|EMIO 7ESD-SR-15 EMI CORE, ESD-SR-15
1-24 $50425001 HWFHFEHF N 3 POWER SUPPLY PCB ASSY, EH
1-24-1 $38200000 2|MOSFET25K1938 TRANSISTOR, :25K1938
1-24-2 232384001 1|s7 7V 1\DSA362MA SURGE ABSORBER, DSA362MA
1-24-3 $38201000 2|/%Y) 2 42Vv14D471 VARISTOR, V14D471
1-24-4 S08030000 1|Ge 2 — X'5AFB FUSE, 5A ;FB
1-24-5 153242000 2|21 —X6A FUSE, 6A
1-25 $50431001 AP E AL/ SUB P.C.BOARD ASSY
1-25-1 $38155000 5|MOSFET25K1306 TRANSISTOR, :25K 1306
1-25-2 $50645000 1|MOSFET25K 1307 TRANSISTOR, FET :25K1307
1-25-3 Y44715591 1|5 > C50B471 CAPACITOR, ALUM-ELEC :50B471
1-25-4 $50645000 1|MOSFET25K1307 TRANSISTOR, FET :25K1307
1-25-5 549486000 1|MOSFET28J222 TRANSISTOR, FET:2SJ350
1-25-6 Y44715591 1|5 > C50B471 CAPACITOR, ALUM-ELEC :50B471
1-26 018401236 5|7+ K hax12 BOLT, SOCKET M4X12
1-27 $50437000 1|PERT— K CORD, PER
1-28 $50438000 1|EX32/V =% X HARNESS, EX32
1-29 $50439000 1|EX26/ =% R HARNESS, EX26
1-30 $50440000 2 AT P POWER SUPPLY HARNESS, AC
1-31 $50441000 1|FoHFrpen—22 POWER SUPPLY HARNESS, DC
1-32 $37059001 1|PEx—2% LABEL, PE
1-33 $37060001 2|7—2xv—-% LABEL, GROUNDING
1-34 0A5401006 2[#~a/8%xES8X10 SCREW, PAN (S/P WASHER) M4X10
1-35 $50484000 1|7—2a-F GROUND WIRE
1-36 0A5401006 1|#~2a/8%xES54X10 SCREW, PAN (S/P WASHER) M4X10
1-37 0A5401006 1|F~Na/8%E54X10 SCREW, PAN (S/P WASHER) M4X10
1-38 $50644001 1|7—-2a-F GROUND WIRE
3 $50488000 1|PROMBSBOOEX 1 > ¥ X PROM ASSY, B80OE ; MAIN

<200V, 220V, 230VH > <For “200V, 220V & 230V AC" >
4 $20345009 2|3 Lat14 RUBBER CAP, 14

<100V, 110V,240V <For “100V, 110V & 240V,

380V, 400V, 415VA > 380V, 400V & 415V AC" >
5 543186000 2|7 2 1BU6BTB BUSH, BU687B
6 $38352101 .| [ - LABEL, ELEC. SHOCK 4 LANG.
7 $38353101 21F>HF%XSNIL.T e
8 $10820000 1NFLT7YSAL LABEL, 100V AC
9 $10820001 1"FrPYSNIL LABEL, 200V AC
10 $10820002 1|F>7YINIL LABEL, 110V AC
11 $10820003 1Fo7PYSNIL LABEL, 220V AC
12 $10820004 HF>T7YSAL LABEL, 230V AC
13 $10820005 "NFoT7YSANIL LABEL, 240V AC
14 $10820006 1FoT7Y5NIL LABEL, 380V AC
15 $10820007 1"NFo7ys5A0L LABEL, 415V AC
16 510820008 1FoT7IYSNIL LABEL, 400V AC
31 $38146000 1|2 %7 %23191-04R CONNECTOR, 3191-04R
32 228475000 147 Y v 278> K1.9X80 FASTENING BAND, 1.9X80
118-H80-502



Ut.a> rA—JLKy 7 ABFR/Control box mechanism /Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE |QTY ErAq NAME OF PARTS rRM|
<100V, 110V,240V <For "100V,110V & 240V,
380V, 400V, 415VHE > 380V, 400V & 415V AC">

52 $50483000 2[B-outAr A N—%2 CONVERSION HARNESS, B-OUT

53 $38146000 2|2 %% %3191-04R CONNECTOR, 3191-04R

101 0A5501005 3| +F~NH¥ 4 35X10D8 SCREW, PAN (S/P WASHER) M5X10

102 J80814001 1|TREADLE UNITEZ TREADLE UNIT, EZ

102-1 103419001 117333~X-2%3Ez-2 TREADLE BASE ASSY, EZ-EXPORT

102-1-1 J01935001 1% 1)/3%28.8X30 SPRING, TWIST 28.8X30

102-1-2 J00649001 1| %/212.6X86 SPRING, EXTENSION 12.6X86

102-2 J80813001 1[PS CIRCUITEZ PS PCB, EZ

102-3 J02130001 3|~ 4 703x4.3x8 WASHER, WAVE 03X4.3X8

102-4 037401015 3|(vFANE Y E4x10 TAPPING SCREW, PAN V M4X10

103 J03417001 1\ 7—-2a-FK¥3 GROUND WIRE ASSY

104 229017001 1+F~X+Y F4X10DA SCREW, PAN (S/P WASHER) M4X10
" mR A " For Supply parts ”
<=1H200VEHR A > <For Japan only >

H-1 $50501001 LR B R R A N N e pd
<=#§220Vit L B > <For “3-Phase 220V AC" >

H-2 $50502001 1Ky zxuy s 3a2v BOX SET, A2V P
<BE220ViRHE > <For "1-Phase 220V AC" >

H-3 S50503001 MWKV 22U 7 2A3V BOX SET, A3V P
<EHE100VERA > <For Japan only >

H-4 $50504001 BV SV Ry R - T LV A [ ———— P
<HB110VIHA > <For "1-Phase 110V AC" >

H-5 $50505001 1KY 72V 3B2V BOX SET, B2V P
<=1E415Viiti A > <For "3-Phase 415V AC" >

H-6 $50506001 1KY 22xUm 7 31V BOX SET, C1V P
<=#E380Viti: A > <For “3-Phase 380V AC" >

H-7 S50507001 1KY 22U 3C2v BOX SET, C2Vv P3
< HiB240VinH A > <For “1-Phase 240V AC" >

H-8 S$50508001 1EY7Z2UY Y7 3C3V BOX SET, C3V P
=18400ViitH A <> <For “3-Phase 400V AC" >

H-9 $50509001 1KY RUY% IEV BOX SET, EV P
<H#IE230Vin A > <For "1-Phase 230V AC" >

H-10 S50510001 1KY 2297 3Ry BOX SET, FV ¥

118-H80-502

P RMBIS AT W T W ERGME CiENIEE ST &, BBV ELBRAN —RA oty M2 THWET,
¥¢ When ordering parts which have an asterisk (3 ) in the RM column, these parts will be supplied as a set together with other necessary parts

such as circuit boards.

¥ Bei Bestellung von Teile mit einem Asterrikus (3¢) aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendige

n tilen, wie Schaltplatimen geliefert.

¢ SiI'on commande des piéces désignées par un astérisque (3) dans la colonne RM, ces piéces seront fournies en jeu avec les autres piéces

nécessaires telles que des plaquettes.

¥ Al ordenar partes que tienen un asterisco (3¢) en la columna RM, estas partes serdn suministradas como un juego junto con otras partes

necesarias como los tableros de circui

tos.
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U2.3a> ba—JLRy & RABAR / Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

< =#§200V,220V5 / For "3-Phase 200V & 220V AC" > | | < #8220V
/ For "1-Phase 220V AC" >
| 30-1-3 30-1-1 ) | 3023 3021 )
< 30-1-2| e 30-2-2I
30-1—|@? B | 30-2——4 B,
D il ol e |
30-1-6—=p 1.8 | 30-2-6——~=p I

I\ 30-1.7—= _‘:32 "8 L3Q;2ﬂ = _‘:332_8
< ¥48100V / For Japan only > < ¥4#8110VA / For "1-Phase 110V AC" >
50-1-7—50-1-7-2 50-1.7-3) #5015 | 150-2.7—{50.2.7-2 50-2.7-3) $alas

50-1-8] %ﬁ%é |50-1-11 50-2-] g‘% |50-2-11

50-1-10 || P> | 50-2-10 || P &= I :

i e 50-1-7-1 | i e 50-2-7-1 | =

51-1-8|
51'1-1OL| $ :
|
51->2| 6( 51-1-7-1

I
Jg\frﬂmi
Tl

30-2-1 )

0 'Y 5: > I
30-2-5 |
0-2-4

WP30-2-8J

51-1-11

30-2

— e
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U2.3> bA =Ky 7 AEFR/Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE Q'TY Er x4 NAME OF PARTS Y, |
<=1§200V, 220VH > <For "3-Phase 200V & 220V AC" >
30-1 $50442001 1FoHFrswy A POWER SUPPLY SWITCH ASSY, A
30-1-1 $50443000 1|Fr4yra-Frar ACCORD, A1
30-1-2 $38133000 1MFv#ra-F POWER SUPPLY HARNESS
30-1-3 J02657001 1|3P% S Sw#17 PUSH SWITCH, 3P #17
30-1-4 224514001 2V 1% INSULATION PLATE
30-1-5 218859001 3|/851 > 4M150 BINDER, M150
30-1-6 $40623000 1|EMIZ 77 TR-40-27 EMI CORE, TR-40-27
30-1-7 0A4401205 1|+ ~¥%2 24x12DA SCREW, PAN (S/P WASHER) M4X12
30-1-8 021040105 11#Y b1o24s NUT, M4
<HE#E110V, 220V, 240VE > | <For “1-Phase 110V, 220V & 240V AC" >
30-2 $50444001 1|F>45>swy 38 POWER SUPPLY SWITCH ASSY, B
30-2-1 550445000 1|F>4>a—-FKB ACCORD, B
30-2-2 S$47595000 1|FesFra-ravay POWER SUPPLY HARNESS, EXP.
30-2-3 102657001 113PF ¥ sw#17 PUSH SWITCH, 3P #17
30-2-4 224514001 2|EvIL 1% INSULATION PLATE
30-2-5 218859001 3|/814 > 4M150 BINDER, M150
30-2-6 540623000 1|EMIO 7 TR-40-27 EMI CORE, TR-40-27
30-2-7 0A4401205 1|+ ~X¥ %2 24X12DA SCREW, PAN (S/P WASHER) M4X12
30-2-8 021040105 1+ M1 24 NUT, M4
<#1H100VH > <For Japan only >
30-3 $50446001 1|FrrFrswzs3ic |
30-3-1 $50445000 1|F>4#>a—-KB e
30-3-2 $38118000 Ll B = e e A o S
30-3-3 J02657001 T3Pt osw#17 |
30-3-4 224514001 2|1tV 12 | e
30-3-5 218859001 3[/X14M150 | e
30-3-6 540623000 1[EMI27TR-40-27 | emeemeemememeeeee
30-3-7 0A4401205 1+ ~XH¥2 34x12DA |
30-3-8 021040105 L A o = X e
<HiE100VAE > <For Japan only >
50-1 $50632001 LR R I N - 1 11 1 L e
50-1-1 550569001 R S & S
50-1-2 $50570001 1MWr7272 e
50-1-3 $50474000 2|vyFE e
50-1-4 $41964000 "Wzvya e
50-1-5 062500602 4|13~as5x6 e
50-1-6 523618001 41 x32T6X10 e
50-1-7 $50633000 LR R I N A - 1 1 o
50-1-7-1 $50649000 1IN HL RS2 RB [
50-1-7-2 $50485000 T[TRAINN=FZ [ ememeccmeeeeeee
50-1-7-3 550486000 T|TROUTA=%ZX e
50-1-8 018060831 4|7FFKILb6x8 e
50-1-9 025060236 4lESHHZFIY6 |
50-1-10 028060246 4 N\zxH¥HR26 e
50-1-11 $10820000 L A R
50-1-12 0A4400606 1| +F XY 34X6DA [
<HE110VAE > <For "1-Phase 110V AC" >
50-2 550634001 1IN HY P52 ZB1107 3 TRANSFORMER ASSY, B110 ;CONV.
50-2-1 S$50569001 1NrS>2R=214% BASE PLATE, ;RANSFORMER
50-2-2 $50570001 152274 COVER, ;TRANSFORMER
50-2-3 550474000 2|vY T HANDLE
118-H80-502
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U2.3a>» ba—JbKRy £ XB& / Control box mechanism / Schaltkasten /
Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

< =#8200V,220VHA / For "3-Phase 200V & 220V AC" >

o — — — — — — — —

< Big220VH
/ For "1-Phase 220V AC" >

— — — — — —

50-1-7—450-1-7-2 50_1_7_31'501 y —50-1-5
50-1-| fégﬁ -
50-1-10L| fﬁé Ii
i

— — — — — —

50-2-7—{50-2-7-2 50-2.7-3]

N |50-
50-3-015 f: )%%é |

| iR 50-27-1]

50-2-9-—=|

$—50-2-5
2-11

50-1-4 !
50-1-12 __[580-1-2
30-3
-
| 9% ;2@3 30-3-2 30-2-2
| ke < Il
I 'S l RS, b, l
| P2 | e
30-3-6 —a | 30-2-6 < |
L3S0 | 3057 —e>e 028
< ¥1§240V / For "1-Phase 240V AC" >
¢—51-1-5

— — — — — —

51-1-10 *

D)
e~

51-1-7-1!

51-1-11

514'8'%& : 51-1-12
I

5141 3023 3021 |

o<

TN
ST
| Bt 30-2-8J|

30-2-5 |

2-4
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U2.3> hA—JKy 7 B8R/ Control box mechanism / Schaltkasten /
Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE |qQTY Er x4 NAME OF PARTS RM|

<HE110VAE > <For “1-Phase 110V AC" >

50-2-4 $41964000 1|7vsa BUSH

50-2-5 062500602 | 4|+~asx6 SCREW, PAN M5X6

50-2-6 $23618001 4|2 x xTex10 SCREW, M6X10

50-2-7 $50635000 1|Arn> b5 28110 CONVERSION TRANSFORMER, B110

50-2-7-1 $50649000 | 1|Arh> b3 2B CONVERSION TRANSFORMER, B

50-2-7-2 $50485000 |  1|TR-INN—% % HARNESS, TR-IN

50-2-7-3 $50486000 | 1|TR-oUT/A\—% X HARNESS, TR-OUT

50-2-8 018060831 4|7+ % b 6x8 BOLT, SOCKET M6X8

50-2-9 025060236 | 4|cS54#zxF2m6 WASHER, PLAIN M 6

50-2-10 028060246 | 4|/sx4 % 226 WASHER, SPRING 2-6

50-2-11 $10820002 1Fe7ys~n LABEL, 110V AC

50-2-12 0A4400606 | 1|+F~%% 3axeDA SCREW, PAN (S/P WASHER) M4X6
<¥1E240VE > <For "1-Phase 240V AC" >

51-1 $50636001 1{Arh> b5 202807 3 TRANSFORMER ASSY, C240 ;:CONV.

51-1-1 $50569001 1rSrz2an—21% BASE PLATE, ;RANSFORMER

51-1-2 $50570001 1r35227% COVER, ; TRANSFORMER

51-1-3 $50474000 | 2|rvF HANDLE

51-1-4 $41964000 17vsa BUSH

51-1-5 062500602 | 4|+ ~2s5x6 SCREW, PAN M5X6

51-1-6 $23618001 4|2 x % T6X10 SCREW, M6X10

51-1-7 $50637000 1AL n> b5 20280 CONVERSION TRANSFORMER, C240

51-1-7-1 $38128000 | 1|~A>h>r5>2C CONVERSION TRANSFORMER, C

51-1-7-2 $50485000 1|TRINAN= 2 2 HARNESS, TR-IN

51-1-7-3 $50486000 | 1|TR-OUT/\—% X HARNESS, TR-OUT

51-1-8 018060831 4|75 % b 6X8 BOLT, SOCKET M6X8

51-1-9 025060236 | 4|cS>¥#HxF2m6 WASHER, PLAIN M 6

51-1-10 028060246 | 4|/xx# 4 %26 WASHER, SPRING 2-6

51-1-11 $10820005 1Fe 7y~ LABEL, 240V AC

51-1-12 0A4400606 | 1|+3~¥%% 3ax6DA SCREW, PAN (S/P WASHER) M4X6

118-H80-502
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U3.ar ba—JbiR v & ZABJ{& / Control box mechanism / Schaltkasten /
Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

< =48380VHA / For "3-Phase 380V AC" >

51-2-12

51-2-8|

51-2-10‘|
I
51-2-§3|

30-4

30-43 30-4-1

P
3040

L

1] |
6 Se—30-48 | :

< =48400V A / For "3-Phase 400V AC" >
51-3-12

30-4-2]
: 30-5
I

1 _
30-4-1

< #18230VA / For "1-Phase 230V AC" >

_] | 56-2
30-4-2I

51
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Us.a> ta—JLAK v 7 XK/ Control box mechanism / Schaltkasten /
Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE Q'TY Er XA NAME OF PARTS RV
<=#E380V, 415VHE > <For “3-Phase 380V & 415V AC" >
30-4 550447001 1|F>4#>sw7 3D POWER SUPPLY SWITCH ASSY, D
30-4-1 550445000 1|F>4#>a-FB ACCORD, B
30-4-2 $38133000 1|Fo4sra-Fk POWER SUPPLY HARNESS
30-4-3 J02657001 1{3PF I SW#17 PUSH SWITCH, 3P #17
30-4-4 224514001 2|V 14 INSULATION PLATE
30-4-5 218859001 3[/81 > 4M150 BINDER, M150
30-4-6 $40623000 1|EMIT 7 TR-40-27 EMI CORE, TR-40-27
<=18400VH > <For "3-Phase 400V AC" >
30-5 $50448000 1|Fo4#ra-FKE ACCORD, E
< H1g230VA > <For “1-Phase 230V AC" >
30-6 $50500000 1|F>4#>a—FKF ACCORD, F
<=#380VA > <For "3-Phase 380V AC" >
51-2 $50638001 1IA>H> b5 2C3807 3 TRANSFORMER ASSY, C380 ;CONV.
51-2-1 $50569001 1r5o2R=-214% BASE PLATE, ;RANSFORMER
51-2-2 $50570001 1r52272 COVER, ;TRANSFORMER
51-2-3 550474000 2({bYF HANDLE
51-2-4 $41964000 1\7Fvoa BUSH
51-2-5 062500602 41+ ~205X6 SCREW, PAN M5X6
51-2-6 523618001 413 X 2 T6X10 SCREW, M6X10
51-2-7 $50639000 1{AN>H> b5 ZC380 CONVERSION TRANSFORMER, C380
51-2-7-1 $38128000 1AhH PSP RC CONVERSION TRANSFORMER, C
51-2-7-2 $50485000 1|{TRINN=% R HARNESS, TR-IN
51-2-7-3 $50486000 1|{TR-OUT/N =% R HARNESS, TR-OUT
51-2-8 018060831 4|7+ %I b 6X8 BOLT, SOCKET M6X8
51-2-9 025060236 4le>HHxF1H6 WASHER, PLAIN M 6
51-2-10 028060246 AN HZR2-6 WASHER, SPRING 2-6
51-2-11 510820006 1MFr7ys5NL LABEL, 380V AC
51-2-12 0A4400606 1|+ 7+ X% 2 4X6DA SCREW, PAN (S/P WASHER) M4X6
<=1§400VH > <For “3-Phase 400V AC" >
51-3 $50640001 1(A>Hh> b5 ZCE007 32 TRANSFORMER ASSY, C400 ;CONV.
51-3-1 $50569001 1rSoaAR=—214 BASE PLATE, ;RANSFORMER
51-3-2 S$50570001 132 272% COVER, ;TRANSFORMER
51-3-3 $50474000 2({p YT HANDLE
51-3-4 $41964000 1|7Fvva BUSH
51-3-5 062500602 4|+ ~N25X6 SCREW, PAN M5X6
51-3-6 $23618001 4|3 x 2 T6X10 SCREW, M6X10
51-3-7 $50641000 1{A>h> b5 ZC400 CONVERSION TRANSFORMER, C400
51-3-7-1 S$38128000 1{Arhro bS5 RC CONVERSION TRANSFORMER, C
51-3-7-2 $50485000 1{TR-INN=% R HARNESS, TR-IN
51-3-7-3 $50486000 1|{TR-OUT/N =% R HARNESS, TR-OUT
51-3-8 018060831 4|7+ KL h6X8 BOLT, SOCKET M6X8
51-3-9 025060236 4les¥HxF1I6 WASHER, PLAIN M 6
51-3-10 028060246 4N Y H %2-6 WASHER, SPRING 2-6
51-3-11 510820008 1\Fr7ys~n LABEL, 400V AC
51-3-12 0A4400606 1] +7F X% 24X6DA SCREW, PAN (S/P WASHER) M4X6
<=#415VHA > <For “3-Phase 415V AC" >
51-4 $50642001 1IA>H b5 RCE157 3 TRANSFORMER ASSY, C415 ;CONV.
51-4-1 $50569001 1rSo2R=214% BASE PLATE, ;RANSFORMER
51-4-2 S$50570001 1,52 274% COVER, ;TRANSFORMER
118-H80-502
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U3.a>r ka—JbRy & ZB3& / Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

< =48380VA / For "3-Phase 380V AC" >

51-2-12

< =#400VA / For "3-Phase 400V AC" >

51-3-12

< ¥48230VA / For "1-Phase 230V AC" >

53
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Us.a> ra—JLKy 7 ZBFR/Control box mechanism / Schaltkasten /
Mécanisme du bofitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE |qQTY ELAq NAME OF PARTS RM|

<=1E415VAH > <For “3-Phase 415V AC" >

51-4-3 S$50474000 2| b Y5 HANDLE

51-4-4 $41964000 117Fvyva BUSH

51-4-5 062500602 413+~ 25X6 SCREW, PAN M5X6

51-4-6 $23618001 413 X2 T6X10 SCREW, M6X10

51-4-7 $50643000 1N Hhr b5 0815 CONVERSION TRANSFORMER, C415

51-4-7-1 $38128000 1AN>HhY bS5 AC CONVERSION TRANSFORMER, C

51-4-7-2 $50485000 1T{TR-IN/N =% 2 HARNESS, TR-IN

51-4-7-3 $50486000 1|{TR-OUT/N =% X HARNESS, TR-OUT

51-4-8 018060831 417 F K I b 6X8 BOLT, SOCKET M6X8

51-4-9 025060236 4leSHHExF1Y6 WASHER, PLAIN M 6

51-4-10 028060246 4NN ¥ H22-6 WASHER, SPRING 2-6

51-4-11 $10820007 1HFr7YysSKNWL LABEL, 415V AC

51-4-12 0A4400606 1| ++~X¥% 24x6DA SCREW, PAN (S/P WASHER) M4X6
<E18230V, =E415VE > <For "1-Phase 230V,3-Phase 415V AC" >

56 $50498001 1M/ AXT7ALIREHY 3 NOISE FILTER ASSY, EH

56-1 S$40616001 1M/ 14X71I2EMCY 3 NOISE FILTER ASSY, EMC

56-1-1 S40617000 1|+ 5 CECKDNA102MB CAPACITOR, CERAMIC:ECKDNA102MB

56-1-2 $40618000 2|K1)C250B474 CAPACITOR, POLYESTER :250B474

56-1-3 $40619000 NEPPZEPL TERMINAL BLOCK, 2P

56-1-4 414900001 1|~V 4 —5219-03A HEADER, 5219-03A

56-1-5 $35598000 113 1Jv5C0520) COIL, SC0520.

56-2 $50499000 W/AZXT7A4NE8N=-22 NOISE FILTER HARNESS

57 $40620000 HEZAPRWNE &) PCB SETTING PLATE

58 0A4400605 2| +F~NH¥ %2 I4X6DA SCREW, PAN (S/P WASHER) M4X6

59 0A4400605 4|+ F~NH 7 I4X6DA SCREW, PAN (S/P WASHER) M4X6

118-H80-502
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V. BE LB / Power supply equipment mechanism / Stromversorgung /
Mécanisme de |’equipment en alimentation électrique / Mecanismo del equipo de alimentacion de corriente

< ¥48230VA,=4#400VA
/ For "1-Phase 230V AC &
3-Phase 400V AC" >

&l 5
(&
" #+75 3>/ OPTION PARTS " 52

" A7 a8/ OPTION PARTS “
< =48400VA
/ For "3-Phase 400V AC" >

f?r—-QOS
N
b 04

NS
&—906

57 55 56
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V. BE AR/ Power supply equipment mechanism / Stromversorgung /

Mécanisme de |'equipment en alimentation électrique / Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE |[qTy By XA NAME OF PARTS RM|
1 $50458000 1|/SWAE—2FDY 3 PULSE MOTOR ASSY, FD
2 $50459000 1NV RE—2FTY 3 PULSE MOTOR ASSY, FT
3 $50460000 1\ W2AE—42NY 3 PULSE MOTOR ASSY, N
4 $50461000 1|hvae-vL/q4F CUTTER SOLENOID
5 $50462000 1M1 r2ZUXI L/ AR TENSION RELEASE SOLENOID
6 228475000 1|7y 8> F1.9%80 FASTENING BAND, 1.9X80
7 $50463000 1|47 3 SENSOR ASSY
7-1 $50464000 1|+ > %GL-N12 SENSOR, GL-N12
8 062300806 1|#+~23x8 SCREW, PAN M3X8
9 $50464000 1| > 4% GL-N12 SENSOR, GL-N12
10 062300806 1|+ ~23x8 SCREW, PAN M3X8
11 $50465000 1€ > #GL-N12 SENSOR, GL-N12
12 062300806 1|+ ~2a3x8 SCREW, PAN M3X8
13 625010000 1|#10>%7 5> 7NK-2N CORD HOLDER, NK-2N
14 062670812 3|+~ 33.57-40X8 SCREW, PAN SM3.57-40X8
15 025350132 3|lESHHXYIY WASHER, PLAIN S 3.5
16 $50466000 B PEEE DL 7B CUTTER SENSOR ASSY
16-1 $50467000 1€ > %GL-N12 SENSOR, GL-N12
17 062300806 1|#~233x8 SCREW, PAN M3X8
18 $50468000 1DC77>E—-42407 3 DC FAN MOTOR ASSY, 40
19 0A5301605 2| +F~H¥ 4 23X16DB SCREW, PAN (S/P WASHER) M6X16
20 152969001 3|a-FH¥HIHZ CORD SUPPORT
21 062670612 3|3+ ~13.57-40X6 SCREW, PAN SM3.57-40X6
24 $50471000 1|EMOY 7SW/N—% 27 X LOCK SWITCH HARNESS ASSY, EM
24-1 $32335100 1[sSw-AVS311N SWITCH, ;AVS311N
24-2 $50472000 1|EMSW/A— % 2 HARNESS, EMSW
24-3 $50473000 1€ > H#GL-N12 SENSOR, GL-N12
25 062300806 1|#~2a3x8 SCREW, PAN M3X8
26 $10243000 4|+40>%9 5> TNK-3N CORD HOLDER, NK-3N
27 0A5400806 4| +F+~NH¥ 4 34X8DB SCREW, PAN (S/P WASHER) M4X8
28 152969001 1a-KHHITH X CORD SUPPORT
29 002300603 1| ++~203x6 SCREW, PAN M3X6
30 228475000 2|4V 78> KF1.9%X80 FASTENING BAND, 1.9X80
31 218859001 11731 > 4M150 BINDER, M 150
50 $50565000 1la-rJvya CORD BUSHING
51 552907000 2|3 - FHRILZ#10 CORD HOLDER, 10N
52 0A5400806 2|+ ~H¥ % 34X8DB SCREW, PAN (S/P WASHER) M4X8
53 552908000 13- Kk d#14 CORD HOLDER, 14N
54 0A5400806 1| ++~4 % 34X8DB SCREW, PAN (S/P WASHER) M4X8
55 552908000 11a-FFRILF#14 CORD HOLDER, 14N
56 0A5400806 1|+ ~H¥7% 24X8DB SCREW, PAN (S/P WASHER) M4X8
57 $38145000 1|7-2¢€>2 GROUND WIRE, 2
59 0A5401006 2|+ ~N2a/8% E54X10 SCREW, PAN (S/P WASHER) M4X10
"FTva ma" ” OPTION PARTS ”
< #5230V, =+8400VH > <For "1-Phase 230V AC & 3-Phase 400V AC>
23 $37055001 1EMR A Y FAN—41 SPACER, 1 ;EM-SWITCH
900 542653000 2|3 7TFC-23-11-14 CORE, TFC-23-11-14
901 540623000 3|(EmMIa 7 TR-40-27 EMI CORE, TR-40-27
902 0A5401206 3| ++~H¥% 34x12DB SCREW, PAN (S/P WASHER) M4X12
903 021400106 3|V 124 NUT, 1 M4
<=18400VH > <For “3-Phase 400V AC" >
904 $40623000 1|EmMIa 7 TR-40-27 EMI CORE, TR-40-27
905 0A5401206 1|+ ~4% 34x12DB SCREW, PAN (S/P WASHER) M4X12
906 021400106 HEASPEY NUT, 1 M4
118-H80-515
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% / Printed circuit board mechanism / Leiterplatten / Circuits imprimés /
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W. 7 > b ZEARER / Printed circuit board mechanism / Leiterplatten / Circuits imprimés /
Tableros de circuitos impresos

REF.NO. CODE Q'TY B XA NAME OF PARTS R
1 $50479001 L B 2 TAD B MAIN PCB ASSY
1-1 S08047000 1|BIBICSI-3052V REGULATOR, :S13052V
1-2 S47664000 6|L¥21L —%2AN78L18M REGULATOR, :AN78L18M
1-3 $47665000 1|L¥2 L —2AN78M18F REGULATOR, :AN78M18F
1-4 $46454000 1[L¥z2L—%2TA7810S REGULATOR, :TA7810S
1-5 S$46455000 | 10|FETFK10KM-10 TRANSITOR, :FK10KM-10
1-6 $38155000 1|MOSFET2SK1306 TRANSISTOR, :25K1306
1-7 $38200000 1|MOSFET25K 1938 TRANSISTOR, :25K1938
1-8 S$47668000 1|SIDPA905C6 DIODE, AR :PA905C6
1-9 $47669000 1|DBRD5SB20 DIODE, BR :D5SB20
1-10 $47670000 91sI1DSI1ZB60 DIODE, :S1ZB60
1-11 Y42215591 5|5 > c508221 CAPACITOR, ALUM-ELEC :50B221
1-12 Y44715591 45> 508471 CAPACITOR, ALUM-ELEC :50B471
1-13 $47673000 1|5 > C80B472 CAPACITOR, ALUM-ELEC :50B472
1-14 $47678000 1|5 > €4508101 CAPACITOR, ALUM-ELEC :450B101
1-15 $30209000 1|7 4 Jv £AC400B105 CAPACITOR, POLYESTER :400B105
1-16 $30205000 2|5 AT STLP112A PHOTO COUPLER, :TLP112A
1-17 $42699000 2|PHA 7 STLP121 PHOTO COUPLER, :TLP121
1-18 S$43178000 | 11|PHA 7 5PC9231 PHOTO COUPLER, :PC9231
1-19 J02621001 1K M H T S5TLP120 PHOTO COUPLER, :TLP120
1-20 U32744000 2|DIPSWDSS708 DIP SWITCH:DSS708
1-21 $47680000 1|GFUSE8A GLASS FUSE, 8A
1-22 S$47681000 1|3 1 JVSK405120-700 COIL, :SK405120-700
1-23 $38161000 1|1Y—324743% THERMISTOR ASSY
1-24 0A4301005 | 19| +F+~H¥% I3X10DA SCREW, PAN (S/P WASHER) M3X10
1-25 021300206 1122332 k3 NUT, 2 M3
1-26 028030246 1|82 #H %23 WASHER, SPRING 2-3
1-27 025030136 1eES>H¥HZYTaH3 WASHER, PLAINS 3
118-H80-518
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X . (HREEBIF (F 7 3 8B5) / Attachment set (Option parts) / Anbausatz (Sonderzubehér) /
Jeu d’accessoires (Pieces en option) / Juego de fijacion (Piezas opcionales)

" % &M / For General materials "

" =y ;A / For Knitted materials "

< 1#%A / For Standing operation >

3 2

—

g

59
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X. TEEBERER (7 > a3 » #84h) / Attachment set (Option parts) / Anbausatz (Sonderzubehor) /

Jeu d’accessoires (Piéces en option) / Juego de fijacién (Piezas opcionales)

REF.NO. CODE Q'TY e XA NAME OF PARTS R
"HER" " For General materials ”
<$tn:1.2X5.4mm> <Needle hole : 1.2X5.4mm>
1-1 $51361001 1{NY1%212RBEY b NEEDL PLATE SET, 1.2RB
1-1-1 S50304001 1|/ 1 %21.25-RBY 2 NEEDLE PLATE ASSY, 1.2S-RB
1-1-2 $50297001 1|\hye—-F4I CUTTER HOLDER
1-1-3 S$50341001 1NAYE—FRNFTLAFEXTL 2 POSITIONING PLATE
<$tw:1.4X7.3mm> <Needle hole : 1.4X7.3mm>
1-1 S$51362001 11/\J4 21.4RBEY b NEEDLE PLATE SET, 1.4RB
1-1-1 S$50309001 1|1/\1) €4 21.45-RBY 3 NEEDLE PLATE ASSY, 1.4S-RB
1-1-2 S$50297001 1| hvse—-—*+4xT CUTTER HOLDER
1-1-3 $50341001 1 HWYR—FKILELFXLALR POSITIONING PLATE
<$t7:1.6X7.3mm> <Needle hole : 1.6X7.3mm>
1-1 $51363001 1|1/\1) €4 21.6RBEY NEEDLE PLATE SET, 1.6RB
1-1-1 S50311001 11/7v1) € 21.65-RBZ 3 NEEDLE PLATE ASSY, 1.65-RB
1-1-2 $50297001 1\ AYe—*4x CUTTER HOLDER
1-1-3 S$50341001 1AV E—FRNELAF A4 POSITIONING PLATE
""""""""""" i e e T e e 7
"zZyrE" For Knitted materials
<§tw:1.2X5.4mm> <Needle hole : 1.2X5.4mm >
1-2 $51364001 1{/N)1%212RB-3EY b NEEDLE PLATE SET, 1.2RB-3
1-2-1 $50313001 1|\ 1 21.25-RBY X —3 NEEDLE PLATE ASSY, 1.2-RB-3
1-2-2 $50297001 1|1 AvVa—-F4x CUTTER HOLDER
1-2-3 $50341001 1AV E—FRNELFXA14 POSITIONING PLATE
<$#t77:1.4X6.8mm> <Needle hole : 1.4X6.8mm>
1-2 $51365001 1|/\) € 21.4RB-3€ Y b NEEDLE PLATE SET, 1.4RB-3
1-2-1 $50317001 1{/\U 4 2145-RBY 3 —3 NEEDLE PLATE ASSY, 1.45-RB-3
1-2-2 $50297001 B VEEE & CUTTER HOLDER
1-2-3 $50341001 1\ AYER—FILILAFXAL4 POSITIONING PLATE
<$t77:1.6X6.8mm> <Needle hole : 1.6X6.8mm>
1-2 S$51366001 1NV 1 4%216RB-3EY b NEEDLE PLATE SET, 1.6RB-3
1-2-1 S50319001 1{/\) 1 %2165-RB7 3 —3 NEEDLE PLATE ASSY, 1.65-RB-3
1-2-2 $50297001 I VEEE & CUTTER HOLDER
1-2-3 $50341001 1AV E—FILEdLFXEXL 4 POSITIONING PLATE
"IERR " " For Standing operation ”
2 J80081040 1|DDE FAZILA0H A #6 STANDING OPERATION 2-PEADL, #6
<2, 3EANLLEA> <For 2 & 3-pedal > o h
3 S47750000 1M2FR2LTIHYN=-%2R HARNESS, ;S-OPE.
4 J80380040 1|oD&2 FX%2L3PHA 40 STANDING OPERATION 3-PEDAL,;¥-4-0 o
118-H80-940
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Y . €E—# B8{% / Motor mechanism / Motor / Mécanisme du moteur / Mecanismo del motor

118-H80(137-611)
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Y. & — 2 &% /Motor mechanism / Motor/Mécanisme du moteur/Mecanismo del motor

REF.NO CODE |[qQTY B XA NAME OF PARTS RM|
1 180863001 1|EHE — % 240V/400W MOTOR ASSY, EH 240V/400W
1-2 | e 11a—2% 3NV ROTOR ASSY, INV
1-3 076202801 2|87 T 794620222 BALL BEARING, 620227
L - S [ 1|sv¥+> 7 IINV#2 STATOR ASSY, INV-#2
1 - T [pe—— 1|E—27Z4Y FINV#3IM MOTOR BRACKET, INV-#3M
1-6 | e 1E=27 354V FINV#3E MOTOR BRACKET, INV-#3E
1-7 203684001 1|7 3 703x27.5X34.9 WASHER, WAVE M 0.3X27.5X34.9
1-8 J02537001 416h % %7 I5X110DB BOLT, HEX (S/P WASHER) M5X110
19 | e 1E—2 X118 INV NAME PLATE, MOTOR-INV
1-10 J02525001 1|E—277>INV MOTOR FAN, INV
1-11 014500632 1|7+ %K 2 M5X6 SET SCREW, SOCKET (CP) M5X6
1-12 102278001 117 =1Q90 PULLEY, Q90
1-13 216205000 TN % —ax134#2 KEY, 4X13#2
1-14 028100246 1|82 4 H %x2-10 WASHER, SPRING 2-10
1-15 102493001 113v2+Y FM10X1.0 NUT, 3M10X1.0
1-16 103457001 4|+ ~3+Y F5X20DC SCREW, PAN (S/P WASHER) M5X20
1-17 102989001 4% 5 —D5.1XT0.6XL9 COLLAR, D51XT0.6XL9
1-18 102991001 4% YT AINV RUBBER CUSHION, INV
1-19 102990001 1|E—27—-22-F%3 GROUND WIRE ASSY, MOTOR
1-20 229017001 1| ++~+Y Fax10DA SCREW, PAN (S/P WASHER) M4X10
2 J00107001 1|MD806F 1 & 1 #2 BASE, MD806 #2
3 102517001 11E>9.9X116 PIN, 9.9X116
4 103275001 1|LHZKIL b107 32—V BOLT ASSY, L M10-V
5 021100206 112>2+Y r10 NUT, 2 M10
6 025100236 2|lESHHXFI910 - |WASHER, PLAIN M 10
7 028100246 1|8 x 44 %2-10 WASHER, SPRING 2-10
8 J03410001 1EzE—-2 b YUY 14 SETTING PLATE, EZ-MOTOR
9 062401063 1|+~24x10 SCREW, PAN M4X10
10 028040245 1N x¥H %24 WASHER, SPRING 2-4
11 025040173 1eS¥Hx>3as WASHER, PLAIN S 4
12| e 1x4 /1N FE—-2EH NAME PLATE, EH
13 002401006 1|+ +~38X10 SCREW, PAN M4X10
14 229017001 1| ++~X+Y FaX10DA SCREW, PAN (S/P WASHER) M4X10

118-H80(137-611)
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AA . h/x—PB8f% / Safety cover / Sicherheitsdeckung / Couvercle de sécurité /
Cubierta de sequridad

118-H80(137-611)
Z1 . /8 5aB84% / Accessories / Zubehdr / Accessoires / Accesorios

_— — ——— — — — — — ——— ——

( &1 |
| 54;2 ’ 54-6-1 |
54-10-1
54-12-5
: = - § @/_%—54 12-2 I
54-10-0——®@
| 54-10-3—/° l
| 54-11 |
| |
54-12-1—Q@
| 54-8-1 54-12-1 |
| |
| |
| |
| |
| |
| I
| |

118-H80-910
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AA . 71/N —B8fR / Safety cover/Sicherheitsdeckung / Couvercle de sécurité /

Cubierta de sequridad

REF.NO. CODE |QTY T NAME OF PARTS R
1 102513001 1|E£-2n/5—INV MOTOR COVER, INV
2 J00494001 | 3|+ ~+tY hax14DA SCREW, PAN (S/P WASHER) M4X 14
3 102515001 [~k Hc=INV BELT COVER ASSY, INV
4 224508001 | 1|+ ~+v rax10pC SCREW, PAN (S WASHER) M4X10
5 217071001 | 1|+#~+ rax18DA SCREW, PAN (S/P WASHER) M4X 18
6 102516001 1~ ksHs—INy BELT COVER, SUB INV
7 224508001 |  2|+#~+Y raxiopC SCREW, PAN (S WASHER) M4X 10
8 102293001 ETE =T, FINGER PROTECTION BAR
9 224508001 |  1|+#~+Y rax10DC SCREW, PAN (S WASHER) M4X 10
10 100351001 1AL rAZLES S 52 BELT HOLDER, 2
11 224508001 | 1|+#~+Y rax10DC SCREW, PAN (S WASHER) M4X10
118-H80(137-611)
Z1 . {1/ESEA1R / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE |qQTY Exxo NAME OF PARTS RV
54 $02761209 | 1|1 rs741232 COTTON STAND ASSY, 2
54-1 150189109 | 1|754 v+ COTTON STAND BRACKET
54-2 $02773001 | 1|754v rxvey b C-STAND BRACKET & SCREW SET
54-2-1 062060806 | 2|+ ~26xs SCREW, PAN M6X8
54-2-2 031452206 | 3|=iE2as5x22 WOOD SCREW, ROUND M4.5X22
54-3 $51283001 | 2|»##5 SPOOL STAND BASE
54-4 150182000 | 2|27—n=v r SPOOL MAT
54-5 $51282001 | 2[x7-wsvo3s SPOOL CUSHION
54-6 $40639001 | 1|asantrxvyrys COLUMN PIPE W/CAP
54-6-1 150174000 | 1|a54a%+vvy7 COLUMN CAP
54-7 150173003 | 1|asavasst COLUMN JOINT
54-8 $21798001 | 2[z7-nzvey SPOOL & SCREW SET
54-8-1 150179002 | 2|z27-13 48 SPOOL SHAFT, B
54-8-2 028050246 | 2|/sx #5325 WASHER, SPRING 2-5
54-8-3 021500106 | 2[122%v rs NUT, 1 M5
54-9 $02778002 | 1|x7—-nkna—2 SPOOL HOLDER, 2
54-10 $02786002 | 1|zxLv KN H—u32 THREAD HANGER ASSY, 2
54-10-1 $02787002 | 1|zxLv ki -2 THREAD HANGER, 2
54-10-2 150183000 | 2|1 rhsns fi-s4 THREAD HANGER BASE
54-10-3 142990001 | 2|zLvyKrIvoa THREAD BUSH
54-11 150172003 | 1|a54anc7 COLUMN PIPE
54-12 S40641001 | 1[x7-nv225wY raA SPOOL SHAFT & SCREW SET, A
54-12-1 021500106 | 4[1v2+v rs NUT, 1 M5
54-12-2 062501406 | 1|#~2s5x14 SCREW, PAN M5X 14
54-12-3 062501406 | 1|#~asx14 SCREW, PAN M5X 14
54-12-4 062501406 | 2|+ ~as5x14 SCREW, PAN M5X14
54-12-5 026050136 | 2|54 #xa%%s5 WASHER, PLAIN S 5
118-H80-910
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Z2 . /2 55B3{% / Accessories / Zubehor / Accessoires / Accesorios

<-2A / For "-2"
=" 221

-3“

<-3@ /For "

"AF>ar@& / OPTION PARTS “

3

118-H80-910
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22 . {TIESHE1% / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE |[qQTY B XA NAME OF PARTS RV
1 $50330001 1INV rE173 BED BASE ASSY
1-1 $50331000 IRVAN 2 BED BASE
1-2 $50332000 EE OV ) OIL PACKING
1-3 $50333001 WFPTSrIES 14 DRAIN PLATE
1-4 $50334000 A WE PIAVE P PACKING
1-5 037401415 3lvFEAg Y Eraxia TAPPING SCREW, PAN V M4X4
1-6 081007070 1o > %p7 ORING, P7
1-7 140518001 1o x%xT794 SCREW, SM7.94X10
1-8 $50335000 S5IXVrEg19yv3CA BED BASE CUSHION, A
1-9 $50336000 4RV REL7YTB BED BASE CUSHION, B
1-10 $50337000 2IXY RE1 Y v3aLC BED BASE CUSHION, C
2 $50338000 1W\77534514 OIL STOPPER PLATE
<~y FBRftHE > <For setting the Bed base assy >
3 $24250001 413 )L b 8X90 BOLT, M8X90 ,
4 $50342000 4|F=xF+Y+8 NUT, FLANGE M8
6 028080246 415254 %28 WASHER, SPRING 2-8
7 101118001 3|7ILEY 2T 45X20 WOOD SCREW, ROUND M4.5X20
8 $50339001 4INY b ELHS— COLLAR
9 104449009 2|d4at155 RUBBER CAP, 15.5
10 025050236 3|lESH¥HRxFaYsS WASHER, PLAIN M 5
<ER-2,-3H > <For"-3">
13 $50180475 11222101347 2 <#11 NM75> |NEEDLE ASSY, NM75 ............ <#11 NM75>
<iitH-2H > <For"-2">
13 $50180490 112222101347 3 <#14 NM90> |NEEDLE ASSY, NM9O ............ <#14 NM90>
_____________________ B R SO E U N
14 S$18707153 1y~ kMmO BELT, VM WHITE
<-2E> <For”-2">
22-1 $13595001 177414 —-815-2 GAUGE, 815-2
<-3F> <For"-3">
22-2 $13596001 "WF7 14 —815-3 GAUGE, 815-3
25 142443001 1%xT<731.9x52 SCREW DRIVER, 1.9X52
26 118837001 1% <7 23.4X70 SCREW DRIVER, 3.4X70
27 101572101 1% %7 55X190 SCREW DRIVER, 5.5X190
32 159158051 1|KE> BOBBIN
33 117466000 1>ty b PINCETTE
34-1 $51290001 1\ hy 238 CUTTER, 3/8
34-2 $51354001 1|5 258 CUTTER, 5/8
34-3 $51358001 1hY 51 CUTTER, 1
34-4 $51360001 1|hv %32 CUTTER, 32
35 154702101 NEES% P OIL TANK
36 114483002 1RV A15-43 OILER ASSY
37 159384009 1MrdoHyTesS HEAD REST
<3rhtO-iFKv72BfEA> | <Forsetting the Contror box >
38 133740006 4| h Y 2K K 6X70 BOLT, SQUARE M6X70
39 021060106 81va+Y te NUT, 1 M6
40 025060336 Ale>HH2r416 WASHER, PLAIN L6
118-H80-910

OERNPMBITET S &SN ET,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.

© Los detalles des accesorios incluidos pueden variar.



22 . {1/B5:R81% / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE [qQTY B XA NAME OF PARTS RV

<artOo-iuKy 7 2BftHE> | <Forsetting the Contror box>

41 S00617000 A Ky dLhs— RUBBER COLLAR

42 146256001 4\vvvarh+y CUSHION COLLAR

43 146255000 47y 3> CUSHION
<TRERRAA v FRLA> <For setting the Power supply switch>

a4 031451306 2|7 ILE745X13 WOOD SCREW, ROUND M4.5X13
<EBENZIRHE> <For setting the Opreation panel >

45 032422505 4|+ T ILEY % T 4.1X25 WOOD SCREW, ROUND M4.1X25

55 $50343000 AV N PA BELT COVER

56 062401006 3|#~a4x10 SCREW, PAN M4X10

57 025040236 1MeS>HHxFL94 WASHER, PLAIN M 4

58 104450109 2|dLt8 RUBBER CAP, 8

59 $50344001 L Ea VI PAC ) PLATE, BELT COVER

60 032461606 2|+ IET 2T45X16 WOOD SCREW, ROUND M4.5X16

63 200190001 6|2F VTN STAPLE

65 $37111001 1\7P144H-F7% EYE GUARD ASSY

65-1 S01700001 2|7 Y5 % T3.18X7 SCREW, FLAT SM3.18X7

65-2 025030232 2|1ES¥HExF1I3 WASHER, PLAIN M 3

65-3 021660102 2|7V b1 2318 NUT, 1SM3.18

66 062710612 1|7+~ 2476-32X6 SCREW, PAN SM4.76-32X6

67 148847001 1¥ 4% WASHER, PLAIN 4.76

68 $50345001 1\ 714H—-FoH9IT14 EYE GUARD SUPPORT

69 062680812 1|7 ~1437-40X8 SCREW, PAN SM4.37-40X8
"FTvarEma"” " OPTION PARTS ”

70 144226001 1\ hyThi= HEAD COVER

80 $50346001 1F=TAHITTIL 443 TAPE GUARD WINDER ASSY

80-1 $51896001 1F7=7441T73 TAPE GUARD ASSY

80-1-1 144998001 1|7—744%1I8 TAPE GUARD, B

80-1-2 105288002 2| 4x%2238 SCREW, SM2.38

80-1-3 144997001 11 7=744IA TAPE GUARD, F

80-1-4 122771051 2| %x%9238 SCREW, SM2.38

80-1-5 144999001 1|7=74%IcC TAPE GUIDE, C

80-1-6 144628001 1|7=74%IF TAPE GUARD, F

80-1-7 122771051 1|ox%2238 SCREW, SM2.38

80-1-8 105970001 1|2 x%2238 SCREW, SM2.38

80-1-9 110067001 11h35- COLLAR

80-1-10 143749001 WF=—7T7>F14% TAPE GUIDE, LOWER

80-1-11 143748001 1"W7—-77>+149x TAPE GUIDE, UPPER

80-1-12 062660412 2|#+~2318-40X4 SCREW, PAN SM3.18-40X4

80-2 143767009 1NF=77144-41493 TAPE WINDER BRACKET ASSY

80-2-1 143980001 1fv=zxv SCREW

80-2-2 108494001 1¥H % WASHER

80-2-3 108495001 1F7=7714>8F 1% SPRING

80-2-4 100136001 11 hFa2+FY b NUT, TENSION

80-3 550348001 1M57=F7>F19x TAPE GUIDE, U

80-4 062400812 1|+~24xs8 SCREW, PAN M4X8

80-5 $50349001 NWF=7714 4 )Y 14 TAPE WINDERSETTING PLATE

80-6 062400812 1|#+~204x8 SCREW, PAN M4X8

80-7 107407003 2|2 422437 SCREW, SM4.37X9

OERNPMIEETEIEHNBYET,

© The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.

© Los detalles des accesorios incluidos pueden variar.
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22 . (/B 5aRI% / Accessories / Zubehor / Accessoires / Accesorios

OMERDEAMIEITETHIENHNET,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehore sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.
© Los detalles des accesorios incluidos pueden variar.
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REF.NO. CODE |QTY B> A1 NAME OF PARTS RV
<arha-iKy s 2BEE> | <Forsetting the Contror box >
41 500617000 4 Ry dhhF— RUBBER COLLAR
42 146256001 4oy varhry CUSHION COLLAR
43 146255000 419w 3> CUSHION
<EREAA v FRAHE> <For setting the Power supply switch >
44 031451306 2| ILE745x13 WOOD SCREW, ROUND M4.5X13
<ERE/NRIVEUTH > <For setting the Opreation panel >
45 032422505 4| +TILEY 2T 8.1X25 WOOD SCREW, ROUND M4.1X25
55 $50343000 1[N hAHIN= BELT COVER
56 062401006 3|~ 34X10 SCREW, PAN M4X10
57 025040236 HNes¥HxFama WASHER, PLAIN M 4
58 104450109 2|d46t>8 RUBBER CAP, 8
59 $50344001 1NV EAHIR=1 4 PLATE, BELT COVER
60 032461606 2| +7ILEY7 2 T45X16 WOOD SCREW, ROUND M4.5X16
63 200190001 6|27V TN STAPLE
65 $37111001 1N7144H-F73 EYE GUARD ASSY
65-1 $01700001 2|7IHZ % T3.18X7 SCREW, FLAT SM3.18X7
65-2 025030232 2|1eES¥HRxFII3 WASHER, PLAIN M 3
65-3 021660102 2|V b1223.18 NUT, 1SM3.18
66 062710612 1| ~2476-32X6 SCREW, PAN SM4.76-32X6
67 148847001 1| ¥4 x WASHER, PLAIN 4.76
68 $50345001 NP1 H-FHHIT 14 EYE GUARD SUPPORT
69 062680812 1|7 ~2437-40X8 SCREW, PAN SM4.37-40X8
71 218469001 2|h>Ea—X15A#2 FUSE, 15A#2
72 $08030000 1|Ge 2 —X5AFB FUSE, 5A FB
73 153242000 2|E1—X6A FUSE, 6A
74 J03411001 1|E273a3 b0V 124 SETTING PLATE, EZ-TREADLE
75 J00353001 3|+F+ N+ F5X14DB SCREW, PAN (S/P WASHER) MI5X14
76 J02036001 1N|FEbI=-FTVYILIV BUSHING, V CORD
78 112525000 1oamoo=T%xY b MAGNET
"FTar R " OPTION PARTS “
70 144226001 P RA HEAD COVER
80 550346001 1F—TFYITT714-4 32 TAPE GUARD WINDER ASSY
80-1 $51896001 17—7491T73 TAPE GUARD ASSY
80-1-1 144998001 1|17=7#+vIB TAPE GUARD, B
80-1-2 105288002 2| x%2238 SCREW, SM2.38
80-1-3 144997001 1|\7—-7FHTA TAPE GUARD, F
80-1-4 122771051 2|2 x %2238 SCREW, SM2.38
80-1-5 144999001 NF7F=7F%xcC TAPE GUIDE, C
80-1-6 144628001 1\F7=7FFHIF TAPE GUARD, F
80-1-7 122771051 1|2 *xx2238 SCREW, SM2.38
80-1-8 105970001 1o x%x2238 SCREW, SM2.38
80-1-9 110067001 1"NhZ- COLLAR
80-1-10 143749001 WF=T7oF14 TAPE GUIDE, LOWER
80-1-11 143748001 17=77>F+149T TAPE GUIDE, UPPER
80-1-12 062660412 2|7#~\1318-40X4 SCREW, PAN SM3.18-40X4
80-2 143767009 1NF—T72184-819% TAPE WINDER BRACKET ASSY
80-2-1 143980001 1|wvzizxy SCREW
80-2-2 108494001 RS WASHER
80-2-3 108495001 NWF=T7108F 1% SPRING
80-2-4 100136001 N1 F3m o+ b NUT, TENSION
80-3 550348001 Wr=77 14T TAPE GUIDE, U
80-4 062400812 1|F~24x8 SCREW, PAN M4X8
80-5 550349001 NWF=77148 )Y 712 TAPE WINDERSETTING PLATE
80-6 062400812 1|+ ~204x8 SCREW, PAN M4X8
80-7 107407003 2| XA x9437 SCREW, SM4.37X9
118-H80-910




Z3 . (IR GBAR (+ 7> 3 »BR&) / Accessories (Option parts) / Zubeh r (Sonderzubeh r) /

Accessoires (Pi ces en option) / Accesorios (Piezas opcionales)

118-H80-910

Z3 . {TR&EBAR (F 72 3 > 884 / Accessories (Option parts) / Zubehér (Sonderzubehér) /

Accessoires (Piéces en option) / Accesorios (Piezas opcionales)

REF.NO. CODE [QTY ErAq NAME OF PARTS RV

100 $50477001 IPEPETE RULER ASSY

100-1 S06139001 1|vamxa RULER, A

100-2 $06140001 1|vayxs RULER, B

100-3 062680512 | 2|+ ~=437-20x5 SCREW, PAN SM4.37-40X5

100-4 025680232 | 2|es¥#z2F14a37 WASHER, PLAIN M 4.37

100-5 146000001 114344z THREAD TRIMMER SUPPORT
—J |100-6 062670412 | 2|+ ~2357-40x4 SCREW, PAN SM3.57-40X4

100-7 105161003 | 2|## 2 WASHER

100-8 141620001 &Y Y1885 2 BALANCER

100-9 101671002 | 2|2 x 2437 SCREW, SM4.37

100-10 025680132 | 2|es¥#235437 WASHER, PLAIN S 4.37

100-11 $36522001 2|y xxva37 SCREW, SM4.37

120 S50350001 139 ¥4 3800€ RULER ASSY, 800E

120-1 $50476001 1|3avans RULER

120-2 $36522001 2|y xxva37 SCREW, SM4.37

120-3 $50351001 HEEPERE Z 5 e RULER SPACER

130 133797101 PP PR CONNECTING ROD ASSY, ;L =210

130-1 119710001 1Lenr oz CONNECTING ROD ASSY

130-1-1 119711001 2[Lene CONNECTING ROD

130-1-2 021060106 | 2[122+v re NUT, 1 M6

130-1-3 119101001 1MLensax CONNECTING ROD CLAMP

130-1-4 017841606 1|62 %L +7.94-18 BOLT, SM7.94-18

130-1-5 133643006 1|67+ +7.94-18 NUT, SM7.94-18

130-2 133792101 IPERSA Y JOINT ASSY

130-2-1 133793001 2[zxsvE STUD

130-2-2 133794001 2|k 21 BODY

130-2-3 133795001 2(ves RING

130-2-4 021060106 | 2[122+v re NUT, 1 M6

130-2-5 028060243 | 2|z ¥ #3226 WASHER, SPRING 2-6

131 114859001 1Lenens— COLLAR

118-H80-910
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Gal . #'—8Rf—E XK / Gauge parts List / Lehrenliste / Liste des Piéces decartment /
Lista d’ePiezas de calibradores

Hh v 4 —/ Cutter

69

S51117-001 S51290-001 S51351-001 S51352-001 S51353-001 S51354-001
S iF * * 11 7l ’ 13 L * 14 9V * 16 %M *
19 19.1 19.1 19.1 19.1 19
—i 34.5 _& 34.5 —& 345 _t 34.5 _& 34.5 _‘. 34.5
6.4‘— 9.5 111 12.7 14.3 15.9
1/4 3/8 716 1/2 9/16 5/8
S51355-001 S51356-001 S25642-001 S51357-001 S51358-001
18 ''/16A| * 19 %N 21 e + 22 P * 25 1Q *
19 19 O 19 19 19
345 i 34.5 _i 341 _i 34.5 .__.L 345
1 11 _;0.8 11.1 11 10.5,
175 19.1 20.6 222 25.4
11/16 3/4 13/16 7/8 1
S51359-001 S51360-001 S01271-001 S01272-001
29 1R f 32 1'/.S ? 11 =" *
19 19
20.7 30 J _i 30
—i 34.5 | 34.8 S
—51 0 | 1.2
28.6 31.8 9.5 111
29 32 3/8 7/16
S01273-001 S03280-001 S01274-001 S01275-001 S01276-001 S35630-001
13=" * 14="5 * 16 =% } 19=% * 2=l * *
J O hid 30 b 30 J O b 30 J O b 30 w 30 2%5=1 b 28
_ L _ B |
6.5 6.5 ) 14
12.7 14.3 15.9 19.1 22.2 25.4
1/2 9/16 5/8 3/4 7/8 1
118-H80-Gat




Ga2 . &'— U8B —% & / Gauge parts List / Lehrenliste / Liste des Pieces decartment /
Lista d'ePiezas de calibradores
X1 WO HE 7 4 > H—H— Bt / Work clamp assy, W/F-G
X 2 DA / Work clamp assy
¥ 8 74 »H—H—E/Finger guard
X 4 HDHH / Work clamp
<-2H /For"-2" >
% 1 S37101-002 (16mmRS) % 1 S37100-002 (25mmRS) % 1 837109-002 (32mmRS)
X 2 159764-102 (16mmRS) X 2 159765-102 (25mmRS) X 2 159766-102 (32mmRS)
¥ 3 159079-000 ¥ 3 159080-000 ¥ 3 159081-000
X 4 159761-002 ¥ 4 159762-002 ¥ 4 159763-002
® 3 % 3 % 3
X 4 X 4 X 4
50 61
36— 47
i e ety - s I FE T TR R
18 18| [5.4]@ © 18| [7.3]0[4 ®
————————— e W\.——-L——————————

<-3@ /For"-3">

% 1 S37103-001 (16mm) % 1 S37102-001 (25mm) % 1 S37110-001 (32mm)
% 2 S01466-101 (16mm) X 2 S_01467-_101 (gSmm)_ X 2 SO_1£68-191_ _(32_"1"1) .y |
X 8 159079-000 ¥ 3 159080-000 ¥ 3 159081-000
X 4 145136-001 X 4 144630-001 X 4 144632-001
. " - e\/Q
X 4 X 4 X 4
' 61
39— 50
[‘24.5* 36 ‘ 4
=T =1 18| [68 m
14| |54 4;] 155 [5.4 — @K 5
118-H80-Ga2
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Ga3 . &' — iR —E % / Gauge parts List / Lehrenliste / Liste des Pieces decartment /

Lista d'ePiezas de calibradores

$t#x / Needle plate

<-2FH /For"-2">

S§50663-001 (1.2mmS) S§50664-001 (1.4mmS)

S§50665-001 (1.6mmS)

713 1.4
e & ?’
]

3.2

713 1.6
= E ?’
]

3.2

<-3@ /For"-3">

S$51248-001 (1.2mm) S$51249-001 (1.4mm)

S$51250-001 (1.6mm)

kel

12 1.4 i 16
5.4 6.8 i 6.8
o F@ of :
32 35 32
Ehvy4%—HR /For "flat cutter"
<-2H /For"-2" >
$t% / Needle plate #1v & —4 | Plastic plate
$50321-001 (1.2mmS) : 151843-001
5.4 12 E " 1.9
] l’_
(@) )=} dl : ‘I-].
J i 55 [
= i —
3z
<-3@ /For"-3" >
$t#% / Needle plate 3 Hv#&—94/ Plastic plate
S50322-001 (1.2mm) ' 156612-001
12 i
5.4 : % 2.4
=) =3
30—~ E \sf.s
32 1
118-H80-Ga3
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Wa. & S ~NJL/ Warning labels / Warnschilder / Etiquettes d'avertissement /
Etiquetas de advertencia

84 > AL/ Warning labels au%4 / Name of parts Size(mm) Code
Fpperees BESAL - F 40X 64 | S38353-101
REL£VY. 557
|t
/5\ S = E*;:w_’; Label, elc. shock 4 lang. | 35X118 S38352-101
-/
C—===_1
B<BATIHNETS,
A\ [ BEEES AL - A 40x64 | $38350-001
|Rssmacyacs.
Label, operation Eng. 40X 64 S38349-001
R
~/ D—=I3—0 L=16
——
PE<vw—2%
PE Mark, groandlig 7.5X12.5 | S37059-001
T—AN—7
118-H80-050

2



55| /INDEX /VERZEICHNIS /

INDEX / INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
J00107001 |Y -2 62 S01467102 |G -46-3 16 $25456001 [N -22 28
J00351001 |AA -10 64 S01468101 | Ga2- x2-3 70 $25642001 | Gal-13/16 69
100494001 |AA -2 64 S01696001 |R -49 38 $25789000 |P -5 32
J00649001 |U1-102-1-2 46 S01700001 |Z2 -65-1 67 $29023000 | T -1-1-7-3 42
J01684001 |U1-1-23-1-12 | 44 $01998001 |R -51 40 $30205000 {W -1-16 58
J01935001 | U1-102-1-1 46 502460001 |G -19 14 $30209000 {W -1-15 58
J02130001 | U1-102-3 46 S02563001 |Q -14 34 $30280000 | T -1-1-7-6 42
J02278001 |Y -1-12 62 Q -15 34 $30564000 |N -31-6 28
J02293001 |AA -8 64 S02761209 |Z1 -54 64 N -51-9 30
J02343001 fU1-1-23-7 45 S02773001 |Z1 -54-2 64 $30565003 {N -31-7 28
J02441001 |U1-1-23-1-7 44 S02778002 | Z1 -54-9 64 $30565005 | N -40-8 28
102443001 | U1-1-23-1-1 44 502786002 |Z1 -54-10 64 $31012001 |F -34 10
102449001 jU1-1-23-1-1 44 $02787002 |Z1 -54-10-1 64 $31013001 |F -33 10
J02493001 |Y -1-1 62 $03280001 | Ga1-9/16 69 $31032001 |N -51-10 30
J02513001 |AA -1 64 $03605001 L -9 22 $31808001 {B -18 4
J02515001 |AA -3 64 S07478000 |L -8 22 $32263000 |A -40 2
J02516001 |AA -6 64 S08030000 jU1-1-24-4 45 $32335100 |V -24-1 56
J02517001 |Y -3 62 S08047000 |W -1-1 58 $32521001 |D -17 8
J02525001 {Y -1-10 62 509142000 fU1-1-11 44 $35095000 |N -1-2 28
J02537001 |Y -1-8 62 $09212001 |H -21-1 18 $35184001 |G -20 14
J02621001 |W -1-19 58 S09477001 |L -20-2-1 22 $35598000 | U3 -56-1-5 54
102657001 |U2-30-1-3 48 $10174000 |P -18 32 $35630001 |Gal -1 69
U2-30-2-3 48 $10243000 |V -26 56 $36924001 | W 72
U2- 30-3-3 48 $10820000 |U1-8 45 $37055001 |V -23 56
U3- 30-4-3 52 U2-50-1-11 48 $37059001 U1 -1-32 45
J02727001 | U1-1-23-1-13 | 44 $10820001 fU1-9 45 Wa 72
J02989001 |Y -1-17 62 510820002 jU1-10 45 $37060001 fU1 -1-33 45
J02990001 |Y -1-19 62 U2- 50-2-11 50 Wa 72
J02991001 |Y -1-18 62 $10820003 | U1-11 45 $37100002 |G -46-2 16
J03275001 |Y -4 62 510820004 JU1-12 45 Ga2- x1-2 70
J03283001 |U1-1-23-1-9 44 510820005 JU1-13 45 $37101002 | Ga2- x1-2 70
103284001 |U1-1-23-1-2 44 U2-51-1-11 50 $37102001 | Ga2-1-3 70
J03285001 |U1-1-23-1-3 44 510820006 |U1-14 45 $37102002 |G -46-4 16
J03291001 jU1-1-23-1-2 44 U3-51-2-11 52 $37103001 | Ga2- x1-3 70
J03296001 |U1-1-23-1-2 44 $10820007 jU1-15 45 $37109002 | Ga2- x1-2 70
J03324001 |U1-1-23-1-5 44 U3-51-4-11 54 $37110001 | Ga2- x1-3 70
J03410001 |Y -8 62 $10820008 |U1-16 45 $37111001 |Z2 -65 67
J03417001 |U1-103 46 U3-51-3-11 52 $37927000 |F -45 12
J03419001 |U1-102-1 46 $12004000 |G -18 14 $37940001 |D -2 8
J03457001 |Y -1-16 62 $12441001 |N -40-7 28 $38082001 |S -5 42
180081040 | X -2 60 $13595001 |Z2 -22-1 66 $38118000 | U2-30-3-2 48
J80380040 | X -4 60 $13596001 |Z2 -22-2 66 538128000 | U2-51-1-7-1 50
J80813001 | U1-102-2 46 $18707153 |Z2 -14 66 U3-51-2-7-1 52
180814001 {U1-102 46 $19817001 |Q -5 34 U3-51-3-7-1 52
J80863001 |Y -1 62 $19823001 |Q -22-3 34 U3-51-4-7-1 54
S00306001 JA -13 2 $20345009 |U1-4 45 $38133000 | U2-30-1-2 48
$00480000 |M -50 24 $21755001 |Q -2 34 U3 -30-4-2 52
S00554000 jU1-1-22 44 $21798001 | Z1 -54-8 64 $38145000 |V -57 56
S00617000 | Z2 -41 67 523337009 |Q -3 34 538146000 | U1- 31 45
S00712101 |R -27 38 $23618001 | U2-50-1-6 48 U1-53 46
S00901001 |R -23 38 U2- 50-2-6 50 $38155000 |W -1-6 58
$00902001 |F -16-3 10 U2-51-1-6 50 u1-1-25-1 45
F -18 10 U3-51-2-6 52 $38161000 W -1-23 58
R -24 38 U3-51-3-6 52 $38200000 {W -1-7 58
S00903001 {R -22 38 U3-51-4-6 54 ui1-1-24-1 45
S01271001 | Ga1-3/8 69 $24250001 |Z2 -3 66 $38201000 | U1-1-23-1-8 44
S01272001 | Ga1-7/16 69 $25328001 {M -59 24 U1-1-24-3 45
S01273001 | Ga1-1/2 69 M -88 26 $38349001 | Wa 72
S01274001 | Ga1-5/8 69 $25410050 |{P -3 32 538350001 | Wa 72
S01275001 | Ga1-3/4 69 $25413101 |P -10 32 $38352101 | U1 -6 45
S01276001 | Ga1-7/8 69 $25417001 |P - 11 32 Wa 72
S01466101 | Ga2- x2-3 70 $25418101 |P -12 32 $38353101 JU1 -7 45
S01467101 | Ga2-x 2-3 70 $25420051 |P -15 32 Wa 72
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CODE CODE REF.NO. Page CODE REF.NO.
538735001 | K 547730000 fU1-1-23-1-16 | 44 $50180065 |B -14
538736101 |P S$47733000 | U1-1-23-1-10 | 44 $50180070 |B -14
$38761001 | F S47734000 | U1-1-23-1-14 | 44 $50180075 |B -14

F 547735000 JU1-1-23-1-6 44 550180080 |B -14
538820000 jU1-1-17 S47749101 | U1-1-6-1 44 $50180085 |B - 14
$39819000 |U1-1-23-8 S47750000 | X -3 60 S50180090 |B -14
S40616001 | U3-56-1 548034001 |C -10-2 6 $50180475 |Z2 -13
$40617000 | U3-56-1- S48371060 |B -14 4 $50180490 |Z2 -13
S40618000 | U3-56-1- S48371065 |B - 14 4 $50182000 |E -1
$40619000 | U3-56-1- $48371070 |B -14 4 S$50183001 |F -1
$40620000 | U3-57 548371075 |B - 14 4 $50184001 |F -6
540621000 jU1-1-23-9 548371080 |B -14 4 $50185001 |F -8
540623000 |V $48371090 |B -14 4 $50186001 |F -10
Vv 548579000 | T -1-1-7-4 42 S50187001 |F -12
U2-30-1-6 549486000 jU1-1-25-5 45 $50188001 |F -16-1
U2-30-2-6 549492000 | T ~-1-1-2 42 $50189001 |F -16-1-1
U2-30-3-6 549495000 | T -1-1-3 42 $50190001 {F -16-1-2
U3-30-4-6 549496001 | T -1-1-4 42 $50191001 |F -16-1-3
S40639001 | Z1 -54-6 550110001 |G -6-1 14 $50192001 |F -16-2
540641001 | Z1 -54-12 $50111000 L -11 22 F -17
$41466001 | H S50113101 |Q -22-2 34 $50193001 |F -21
541964000 | U2-50-1- $50120001 |H -7 18 550194001 |F -23
U2- 50-2- $50124001 |A -2 2 $50195001 |F -23-1
U2-51- $50125001 |A -4 2 $50196001 |F -24
U3-51-2- $50126001 |A -6 2 S$50197001 |F -29
U3-51-3- $50127001 |A -8 2 $50198001 |F -29-1
U3-51-4-4 550128001 |A -10 2 $50199001 |F -29-2
542116000 | F $50131001 |A -55 2 $50200001 |F -32
542227009 U1 -1- $50132000 |B -1 4 $50201001 |F -37
542653000 |V $50133001 |B -5 4 $50202001 |F -38
$42699000 | W $50136001 |B -5-2 4 550203001 |F -42
S43178000 | W 550142000 |B -5-5 4 $50204001 |F -43
$43186000 | U1 550143001 |B -9 4 550205001 |F -48
U1 $50144001 |B -9-1 & $50206001 |F -50
$43275000 | U1 $50146001 |B -9-3 4 $50207001 |G -1
543276000 U1 $50147001 |B -12 4 $50208001 |G -5-1
543318000 | U1 550148001 |B -15 4 $50209000 |G -8
S43717101 | F 550149001 |B -15-2 4 $50210001 |G -9
546454000 | W $50150001 |B -17 4 $50211001 |G - 11
$46455000 | W 550152001 |B -20 4 $50212001 |G -13
$46703000 | T -1-1 $50153001 |B -22 4 $50213001 |G -14
$47595000 JU2 - 30- $50154001 |C -1-1 6 $50214001 |G - 16
547664000 |W -1- $50155001 |C -4 6 $50215001 |G -22
547665000 | W - $50156001 | C -6-1 6 $50216001 |G -25
547668000 |W - 1- $50157001 |C -8 6 $50217001 |G -27-1
S47669000 |W - 550159001 |C -10 6 550218001 |G -27-2
S47670000 | W - 550160001 |C - 10-1 6 $50219001 |G -27-3
S47673000 |W - $50161000 |C - 11 6 $50220001 |G -33-1
S47678000 |W - 550162001 |C -12 6 $50221001 |G -36
S47680000 |W - $50163001 |C -12-1 6 $50222001 |G -38
547681000 | W 550164001 |C -12-2 6 $50223000 |G -39
$47692000 | U1 $50165001 |C -12-3 6 $50224001 |G -42
S47693000 | U1- $50166001 |C - 15 6 $50225001 |G -33-2
$47694000 jU1-1- $50167001 |C -16 6 $50226001 L -1
$47720000 |U1-1- $50168001 |C -17 6 $50227001 |L -2-1
S47721001 JU1-1- 550169001 |D -1 8 $50228001 |L -2-1-1
S47723201 JU1-1- $50170001 |D -7 8 $50229000 |L -2-1-2
S47724000 JU1-1- S$50171001 |D -9 8 $50230001 |L -4
S$47725000 jU1-1- $50172001 |D - 11 8 $50231000 |L -7
S47726000 |U1-1- S$50174001 |D -14 8 $50232000 |L -6
$47727000 |U1-1- 550176001 |D -18 8 $50233001 |L -10
S47728000 |U1-1- $50178001 |D - 18-1 8 $50234901 |L -20
547729000 JU1-1- S$50179001 D -21 8 $50235901 JL -20-1




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
$50236001 JL -20-1-2 22 $50304001 | X -1-1-1 60 $50380000 |N -23 28
$50237001 |L -20-2 22 $50309001 | X -1-1-1 60 S50381000 |{N -24 28
$50239001 |L -20-2-4 22 $50311001 | X -1-1-1 60 $50382001 |N -25 28

L -21 22 $50313001 | X -1-2-1 60 $50383001 |{N -29 28

$50240001 | K -1 20 $50317001 | X -1-2-1 60 $50384001 N -32 28
$50241001 | K -2 20 $50319001 | X -1-2-1 60 N -56 30
$50243001 | K -5 20 $50321001 | Ga3-1.2mmS-2 | 71 S$50385001 |N -39 28
$50244001 | K -5-1 20 $50322001 | Ga3-1.2mm-3 71 $50386001 | N -40-5 28
$50245001 |K -6 20 $50323000 |R -50 40 S$50387001 [N -40-6 28
$50246001 |R -1-1 38 $50324001 JR -52-1 40 S50388001 [N -48 28
$50247001 |R -10-1 38 $50325001 |R -57 40 550389001 {N -50 28
$50248001 |R -10-4 38 $50326001 |R -58 40 S$50390001 |N -51-1 30
550249001 |R -17 38 $50327001 |R -62 40 $50391001 |N -51-2 30
$50252001 |R -19 38 $50328001 |R -63 40 $50392001 |N -64 30
$50253001 |R -25 38 $50329000 |R -65 40 $50393000 |N -68 30
$50257001 |R -26 38 $50330001 |Z2 -1 66 $50394001 |Q -1 34
550258001 |R -28 38 $50331000 |Z2 -1-1 66 $50395001 |Q -6-1 34
$50259001 |R -30 38 $50332000 |Z2 -1-2 66 $50398001 |Q -6-2 34
$50260001 JR -30-1 38 550333001 |Z2 -1-3 66 550399001 |Q -6-3 34
$50263001 |R -30-2 38 550334000 |Z2 -1-4 66 $50400001 |Q -6-4 34
$50264000 jR -30-3 38 $50335000 |Z2 -1-8 66 $50401001 |Q -6-6 34
$50265001 JR -32 38 $50336000 |Z2 -1-9 66 $50402001 |Q -6-7 34
$50269000 |R -35 38 $50337000 |Z2 -1-10 66 $50403001 |Q -16-1 34
$50270000 R -36 38 550338000 |Z2 -2 66 $50404101 |Q -22 34
$50271000 |B -5-6 4 $50339001 |Z2 -8 66 $50405101 |Q -22-1 34
$50272000 |B -5-7 4 550340000 |A -57 2 $50408001 {Q -24-1 34
$50273000 jJ -1 20 $50341001 | X -1-1-3 60 S50409001 |Q -24-2 34
$50274001 |J -10 20 X -1-1-3 60 S50410001 |Q -28 34
$50275001 |J -12 20 X -1-1-3 60 S50411001 |Q -29 34
$50276001 |P -1 32 X -1-2-3 60 R -10-2 38
$50278001 |P -2 32 X -1-2-3 60 $50412000 |Q -30 34
$50279001 |P -6 32 X -1-2-3 60 $50413001 |Q -31 34
$50280001 |P -13 32 $50342000 |z2 -4 66 $50414001 |Q -33-1 34
550281000 | P -27 32 550343000 |Z2 -55 67 S$50415001 |Q -33-2 34
$50282000 |P -29 32 550344001 |Z2 -59 67 $50416001 |Q -33-3 34
$50283001 |H -1 18 550345001 |Z2 -68 67 $50417001 |Q -35-1 34
$50284001 |H -3 18 550346001 |Z2 -80 67 $50418001 |Q -35-2 34
$50285001 |H -4 18 $50348001 |Z2 -80-3 67 $50419001 |Q -33 34
550286001 |H -4-1 18 550349001 |Z2 -80-5 67 550420001 |Q -35-5 34
$50287001 |H -4-2 18 550354000 |S -4 42 $50421001 U1-1 44
550288001 |H -5 18 $50356001 |[M -8 24 $50422000 jU1-1-14 44
H -28-2 18 $50359001 |[M -13 24 550423000 |U1-1-18 44

$50289001 |H -10 18 $50360001 M -15 24 $50424000 |U1-1-20 44
$50290001 |H -10-1 18 $50361001 |H -28-1 18 $50425001 |U1-1-24 45
$50291001 |H -10-2 18 550362001 |H -31 18 $50431001 JU1-1-25 45
$50292001 |H -10-3 18 $50363000 |H -34 18 $50437000 | U1-1-27 45
$50293001 |H -10-4 18 $50364001 |H -35 18 $50438000 |U1-1-28 45
$50294001 {H -12 18 $50365001 |H -38 18 550439000 |U1-1-29 45
$50295001 |H -14 18 $50366001 |H -40 18 550440000 |U1-1-30 45
$50296001 |H -16 18 $50368001 |N -1 28 $50441000 | U1-1-31 45
$50297001 |H -19 18 $50369001 [N -1-1 28 550442001 | U2-30-1 48
X -1-1-2 60 $50370001 |N -3 28 550443000 |U2-30-1-1 48

X -1-1-2 60 $50371001 |N -5 28 550444001 | U2-30-2 48

X -1-1-2 60 $50372001 |N -7-1 28 $50445000 | U2-30-2-1 48

X -1-2-2 60 $50373001 |N -7-2 28 U2-30-3-1 48

X -1-2-2 60 $50374001 |N -7-5 28 U3-30-4-1 52

- X -1-2-2 60 S$50375001 {N -7-6 28 $50446001 | U2-30-3 48
$50298001 |H -22 18 $50376001 {N -7-7 28 $50447001 | U3-30-4 52
$50299001 |H -22-1 18 N -15 28 $50448000 | U3-30-5 52
$50300001 |H -23 18 N -26 28 $50451001 | T -1-1 42
$50301001 R -39 38 $50377001 [N -16 28 $50453000 | T -1-1-7 42
550302001 jR -39-1 38 $50378001 |N -18 28 $50455000 | T -1-1-7-2 42
$50303001 JR -42-1 38 $50379001 JN -21 28 $50456000 | T -1-1-7-7 42
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550457000 | T -1-1-8 42 $50524000 |M -40 24 550645000 |U1-1-25-2 45
$50458000 |V -1 56 $50525000 |M - 41 24 U1-1-25-4 45
$50459000 |V -2 56 $50527000 |M -43 24 550649000 | U2-50-1-7-1 48
$50460000 |V -3 56 550528000 |M -44 24 U2- 50-2-7-1 50
$50461000 |V -4 56 $50529000 | M -45 24 $50656001 |T -1 42
$50462000 |V -5 56 $50530000 | M -46 24 $50657001 |S -1 42
$50463000 |V -7 56 $50531000 |M -47 24 $50663001 | Ga3-1.2mms-2 | 71
$50464000 |V -7-1 56 $50532000 | M -48 24 $50664001 R -66-1 40

vV -9 56 $50533000 |M -56 24 Ga3-1.4mms-2 | 71
$50465000 |V - 11 56 $50536001 |M -57 24 $50665001 | Ga3-1.6mms-2 | 71
550466000 |V -16 56 $50537000 |M -60 24 $51020000 {M -87 26
$50467000 [V -16-1 56 M -74 26 $51117001 |Ga1 -1/4 69
550468000 |V -18 56 $50538000 |M -61 24 $51118000 U1 -1-16 44
$50471000 |V -24 56 550539000 | M -62 26 $51162001 |H -28 18
$50472000 |V -24-2 56 550540001 |M -63 26 $51170001 |R -10 38
$50473000 |V -24-3 56 550541001 |M -65 26 $51171001 |R -1 38
$50474000 | U2-50-1-3 48 550542001 |M -67 26 $51172001 |R -52 40

U2- 50-2-3 48 550543001 |M -69 26 $51173001 |J -6 20

U2-51-1-3 50 $50544000 |[M -70 26 $51174001 |F -16 10

U3-51-2-3 52 $50545000 | M -72 26 $51175001 |Q -24 34

U3-51-3-3 52 550546000 |M -73 26 $51176001 |C -1 6

U3-51-4-3 54 $50547000 |M -75 26 $51178001 |G -27 14
$50479001 |W -1 58 550548001 |M -77 26 $51179001 |Q -6 34
550483000 | U1-52 46 $50549000 |M -79 26 $51180001 |Q -16 34
550484000 | U1-1-35 45 $50550001 |M -80 26 $51181001 |Q -35 34
550485000 | U2-50-1-7-2 48 $50551001 |M -82 26 $51182001 |N -51 30

U2- 50-2-7-2 50 550552000 | M -84 26 $51183001 [N -40 28

u2-51-1-7-2 50 $50556000 |M -17 24 $51184001 [N -31 28

U3-51-2-7-2 52 $50557000 M -22 24 $51185001 [N -7 28

U3-51-3-7-2 52 $50558000 |M -23 24 $51190001 |D -12 8

U3-51-4-7-2 54 $50559001 |M -20 24 $51223001 |C -6 6
$50486000 | U2-50-1-7-3 48 550562001 |G -45 14 $51225001 |G -6 14

U2-50-2-7-3 50 $50563000 |M -18 24 $51226001 |L -2 22

U2-51-1-7-3 50 $50564000 |M -19 24 $51248001 |R -66-2 40

U3-51-2-7-3 52 $50565000 |V -50 56 Ga3-1.2mm-3 71

U3-51-3-7-3 52 $50566001 JU1-1-1 44 $51249001 | Ga3- 1.4mm-3 71

U3-51-4-7-3 54 $50567001 JU1-1-2 44 $51250001 | Ga3- 1.6mm-3 71
550488000 {U1-3 45 $50568001 JU1-1-3 44 $51282001 [Z1 -54-5 64
$50498001 | U3-56 54 $50569001 | U2- 50-1-1 48 $51283001 |Z1 -54-3 64
$50499000 | U3-56-2 54 U2- 50-2-1 48 $51290001 [Z2 - 34-1 66
$50500000 | U3-30-6 52 U2-51-1-1 50 Ga1-3/8 69
$50501001 JU1-H-1 46 U3-51-2-1 52 $51351001 | Ga1-7/16 69
$50502001 JU1-H-2 46 U3-51-3-1 52 $51352001 |H -18 18
$50503001 |U1-H-3 46 U3-51-4-1 52 Gal-1/2 69
$50504001 |U1-H-4 46 $50570001 jU2-50-1-2 48 $51353001 |Ga1-9/16 69
$50505001 | U1-H-5 46 U2-50-2-2 48 $51354001 |Z2 -34-2 66
550506001 |U1-H-6 46 U2-51-1-2 50 Ga1-5/8 69
$50507001 jU1-H-7 46 U3-51-2-2 52 $51355001 | Ga1-11/16 69
550508001 JU1-H-8 46 U3-51-3-2 52 $51356001 | Ga1-3/4 69
$50509001 JU1-H-9 46 U3-51-4-2 52 $51357001 | Ga1-7/8 69
$50510001 JU1-H-10 46 $50632001 | U2-50-1 48 $51358001 |Z2 -34-3 66
S$50511001 |Q -35-9 36 $50633000 | U2-50-1-7 48 Gal-1 69
$50512001 |Q -35-10 36 550634001 | U2-50-2 48 $51359001 |Ga1-29 69
S$50513000 |M -24 24 $50635000 | U2- 50-2-7 50 $51360001 |Z2 -34-4 66
$50514000 {M -25 24 $50636001 | U2-51-1 50 Ga1l-32 69
$50515000 | M -26 24 550637000 | U2-51-1-7 50 $51361001 | X -1-1 60
$50516001 | M -27 24 550638001 | U3-51-2 52 $51362001 | X -1-1 60
$50517001 |M -30 24 $50639000 | U3-51-2-7 52 $51363001 | X -1-1 60
$50518000 | M -32 24 $50640001 JU3-51-3 52 $51364001 | X -1-2 60
$50519000 |M -33 24 $50641000 | U3-51-3-7 52 $51365001 |[X -1-2 60
$50520000 | M -35 24 550642001 JU3-51-4 52 $51366001 | X -1-2 60
$50521000 |M -36 24 $50643000 | U3-51-4-7 54 551418001 |G -5 14
550522000 | M -38 24 550644001 JU1-1-38 45 551896001 | Z2 - 80-1 67
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$51901001 | T -1-1-1 42 014760622 |B -13 4 021040105 | U2-30-1-8 48
$52248001 |B -6 4 c -9 6 U2-30-2-8 48
$52431000 |Q -22-5 34 C -20 6 U2-30-3-8 48
$52434001 |R -39-4 38 D -8 8 021060106 |Z2 -39 66
$52761001 |Q -4 34 D -10 8 021080202 |H -37 18
$52763000 | M -39 24 D -13 8 021100206 |Y -5 62
$52764001 |M -2 24 F -1 10 021100302 |C -12-5 6
$52770000 |R -42-2 38 F -14 10 021300206 |W -1-25 58
552788001 |R -42 38 F -22 10 021400106 |V -903 56
U32744000 |W -1-20 58 F -27 10 VvV -906 56
U34870001 | T -1-1-7-5 42 F -294 10 021500106 |Z1 -54-8-3 64
XA2220050 | T -1-1-9 42 F -44 10 Z1 -54-121 64
Y42215591 |W -1-11 58 G -15 14 021500312 |Q -35-7 34
Y44715591 |W -1-12 58 H -2 18 021660102 |Z2 -65-3 67

Ut -1-25-3 45 H -24 18 021670202 |R -55 40
ut -1-25-6 45 J -7 20 021680202 |A -19 2
0A4301005 |W -1-24 58 K -2-2 20 Q -16-3 34
0A4400605 | U3-58 54 L -21-3 22 021710202 |B -24 4
Us-59 54 N -2 28 021910302 |H - 11 18
0A4400606 | U2-50-1-12 48 N -6 28 025030136 |W -1-27 58
U2-50-2-12 50 Q -22 34 025030232 |Z2 -65-2 67
U2-51-1-12 50 R -5 38 025040132 |R -30-4 38
U3-51-2-12 52 R -12 38 R -34 38
U3-51-3-12 52 014770622 |B -3 4 025040173 |Y - 11 62
U3-51-4-12 54 B -7 4 025040236 |Z2 -57 67
0A4400805 | T -1-1-6 42 H -21-2 18 025050236 U1 -1-7 44
0A4401205 | U2-30-1-7 48 014780622 |C -6-2 6 Z2 -10 66
U2-30-2-7 48 C -103 6 025060132 |F -40 10
U2-30-3-7 48 H -4-3 18 025060232 |C -14 6
0A5301605 |V -19 56 P -28 32 G -3 14
0A5400805 U1 -1-23-3 45 018060831 | U2-50-1-8 48 J -2 20
0A5400806 |V -27 56 U2-50-2-8 50 025060236 | U2-50-1-9 48
vV -52 56 U2-51-1-8 50 U2-50-2-9 50
vV -54 56 U3-51-2-8 52 U2-51-1-9 50
vV -56 56 U3-51-3-8 52 us3-51-2-9 52
0A5401006 |V -59 56 U3-51-4-8 54 U3-51-3-9 52
ut -1-34 45 018061022 |C -13 6 U3-51-4-9 54
Ut -1-36 45 F -2 10 025060336 |Z2 -40 66
ut -1-37 45 018061622 |D -16 8 025080132 |A -14 2
0A5401206 |V -902 56 Q -34 34 F -25 10
VvV -905 56 Q -36 36 P -7 32
0A5403005 U1 -1-5 44 018102536 |C -12-4 6 025100236 |Y -6 62
0A5501005 JU1 -101 46 018300536 | Q -24-3 34 025350132 |M -6 24
002300603 |D -6 8 018300636 |N -19 28 M -52 24
M -83 26 018400822 |F -9 10 vV -15 56
vV -29 56 018401022 |G -4 14 025350332 |J -3 20
002401006 |Y -13 62 018401222 |D -5 8 025680132 |G -24 14
008400604 U1 -1-21 44 F -15 10 G -41 14
012400636 |P -4 32 018401236 JU1-1-26 45 Q -16-4 34
P -25 32 018501022 |H -33 18 Q -354 34
012500536 |G -26 14 018501236 U -1-9 44 Q -35-12 36
013761410 |B -25 4 018502022 |G -48 16 s -7 42
014060632 |G -5-2 14 018680522 |G -27-5 14 025680232 |A -18 2
G -6-2 14 H -15 18 Q -18 34
014400432 |N -1-3 28 018680822 |G ~-12 14 Q -26 34
014500632 | Y -1-11 62 G -40 14 025680234 [N -14 28
014680622 |F -5 10 018681022 |G -27-4 14 026040236 |P -17 32
H -22-3 18 G -34 14 026050136 |Z1 -54-12-5 64
Q -33-5 34 H -13 18 028030246 |W -1-26 58
014760622 |A -16 2 Q -353 34 028040245 |Y -10 62
A -20 2 Q -35-11 36 028050242 |F -16-1-5 10
B -8 4 018681232 |G -17 14 Q -35-6 34
B -11 4 H -29 18 028050246 U1 -1-8 44
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028050246 | Z1 - 54-8-2 64 062401063 |Y -9 62 081014870 |N -51-4 30
028060246 | U2-50-1-10 48 062500602 | U2-50-1-5 48 087310815 |T -1-1-5 42

U2-50-2-10 50 U2-50-2-5 50 087311015 | T -1-1-10 42
U2-51-1-10 50 U2-51-1-5 50 100022005 |B -26 4
U3-51-2-10 52 U3-51-2-5 52 100136001 | Z2 -80-2-4 67
U3-51-3-10 52 U3-51-3-5 52 100242003 |F -46 12
U3-51-4-10 54 U3-51-4-5 54 100250001 |B -2 4
028080242 |H -36 18 062501406 |Z1 -54-12-2 64 100402004 |N -51-3 30
028080246 |Z2 -6 66 Z1 -54-12-3 64 100644005 L -5 22
028100246 |Y -1-14 62 Z1 -54-12-4 64 Q -23 34
Y -7 62 062660412 |Z2 -80-1-12 67 100645003 [N -7-4 28
028680242 |G -35 14 062670512 |F -49 12 N -10 28
Q -27 34 M -12 24 101118001 | Z2 -7 66
031451306 |Z2 -44 67 M -58 24 101572101 | Z22 -27 66
031452206 | Z1 -54-2-2 64 M -66 26 101671002 |J -6-3 20
032422505 |Z2 -45 67 M -81 26 101706001 | K -4-2 20
032461606 | Z2 -60 67 Q -6-8 34 102538002 |F - 51 12
037401015 U1 -102-4 46 062670612 | K -7 20 102630001 |H -6 18
037401415 |22 -1-5 66 M -5 24 103950003 |N -62 30
047200642 |P -23 32 M -21 24 104449009 |A -27 2
048030342 |R -1-5 38 M -28 24 A -32 2
048040342 |P -26 32 M -51 24 A -33 2
Q -334 34 N -17 28 A -39 2
048060142 |F -41 10 N -30 28 A -56 2
Q -35-8 36 v -21 56 22 -9 66
048060342 |A -15 2 062670712 |Q -6-5 34 104450109 JA - 11 2
F -26 10 062670812 |V -14 56 A -29 2
H -26 18 062671212 |F -39 10 A -30 2
N -71 30 062671612 |R -54 40 A -31 2
P -8 32 062680512 |R -56 40 A -34 2
048080342 |R -4 38 062680612 |A -5 2 A -35 2
048150142 |C -1-2 6 A -17 2 A -36 2
048220242 |C -19 6 G -43 14 A -37 2
048300242 |C -12-6 6 M -14 24 A -38 2
060630312 R -30-5 38 M -34 24 Z2 -58 67
060660416 |G - 21 14 M -64 26 104451009 |A -28 2
060670412 |R - 31 38 N -11 28 104521001 | K -4-1 20
060670512 |N -7-3 28 Q -17 34 105130001 |G -37 14
060670612 |J -4 20 062680712 |M -31 24 105237002 R -59 40
M -16 24 062680812 |G -23 14 105288002 | Z2 -80-1-2 67
M -78 26 M -9 24 105970001 R -41 38
N -65 30 22 -69 67 Z2 -80-1-8 67
N -67 30 062681012 |B -27 4 106436001 |M -53 24
062060806 |Z1 -54-2-1 64 062681412 |S -6 42 106629002 |R -43 38
062300502 |N -20 28 062710612 |Z2 -66 67 107093002 |Q -25 34
062300806 |V -8 56 062710812 |H -39 18 107149001 |M -54 24
vV -10 56 062711012 JA -3 2 107401001 |G -46-1-3 16
vV -12 56 A -7 2 107404001 |G -46-1-4 16
v -17 56 062711212 |D -3 8 G -46-3-4 16
vV -25 56 062711412 |H -32 18 107407003 | Z2 -80-7 67
062301806 | T -1-2 42 062711612 |A -9 2 107639001 |R -52-2 40
062400612 |J - 11 20 D -4 8 107744001 |R -1-2 38
J -13 20 062761012 |G -2 14 108265009 |P -24-3 32
M -68 26 H -8 18 108494001 | Z2 -80-2-2 67
M -71 26 070608800 |C -18 6 108495001 | Z2 -80-2-3 67
062400616 | P -22 32 070688850 |G -10 14 110027001 |Q -2-1 34
062400806 |E -2 8 072630260 |C -1-3 6 110067001 | Z2 -80-1-9 67
S -2 42 076002450 | K -2-1 20 110161004 | F -16-1-4 10
062400812 | Z2 -80-4 67 076200800 |C ~-12-7 6 R -1-4 38
Z2 -80-6 67 076202801 |Y -1-3 62 110167001 |R -39-2 38
062400816 |P -14 32 081005070 |N -4 28 110168001 |R -39-3 38
P -16 32 081007070 |Z2 -1-6 66 110215002 |R -29 38
062401006 } 72 -56 67 081012070 |Q -32 34 R -38 38
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110367001 |B -4 4 144999001 |Z2 -80-1-5 67 159145001 |J -5 20
F -13 10 145136001 | Ga2- x4-3 70 159150009 |A -24 2
H -27 18 145371001 |R -37 38 A -26 2
110494001 |R -3 38 145440001 |N -40-1 28 159158051 |L -22 22
110735002 |G -27-6 14 145446001 | N -31-2 28 Z2 -32 66
111466101 |F -30 10 N -40-2 28 159187000 |M -29 24
111468001 |B -5-3 4 N -51-6 30 159193000 | M -37 24
111865001 |C -21 6 P -24-1 32 159219101 |N -31-1 28
112467002 |M -7 24 145465001 |B - 5-1 4 159221001 |N -51-8 30
112751003 [N -70 30 145472001 |F -36 10 159224001 |N -63 30
113316001 [N -66 30 145478101 |F -23-3 10 159267001 |R -2 38
113730001 JR -20 38 F -28 10 159269001 R -16 38
114483002 | Z2 -36 66 F -29-3 10 159272001 |R -21 38
114988001 |N -49 28 R -10-3 38 159343001 |Q -16-2 34
115188001 |P -24-2 32 145519001 |N -51-5 30 159379001 |H -22-4 18
115493002 |H -28-3 18 146255000 |Z2 -43 67 R -61 40
115503001 |H -20 18 146256001 |Z2 -42 67 R -64 40
117363001 |F -16-4 10 148847001 |22 -67 67 159384009 |Z2 -37 66
F -19 10 149127001 |R -18 38 159561001 |M -86 26
117466000 |Z2 -33 66 R -40 38 159624001 B -9-2 4
117934001 |A -25 2 150172003 |Z1 -54-11 64 159625001 |D -18-2 8
117936009 |A -59 2 150173003 |Z1 -54-7 64 159761002 | Ga2- x4-2 70
118735001 {D -15 8 150174000 |Z1 - 54-6-1 64 159762002 |G -46-1-1 16
118837001 |Z2 -26 66 150179002 |Z1 -54-8-1 64 Ga2- x4-2 70
120263001 |A -58 2 150182000 |Z1 -54-4 64 159763002 | Ga2- x4-2 70
122771051 | Z2 -80-1-4 67 150183000 |Z1 -54-10-2 64 159764102 | Ga2- x2-2 70
Z2 -80-1-7 67 150189109 [Z1 -54-1 64 159765102 |G - 46-1 16
123185001 |R -39-6 38 150382001 |B -19 4 Ga2- x2-2 70
133740006 |Z2 -38 66 150491101 |R - 11 38 159766102 | Ga2- x2-2 70
140004001 |B -5-2-1 4 150553003 |N -28 28 159805001 |N -31-3 28
140407001 {F -35 10 151843001 |Ga3  --2 71 N -40-3 28
140430001 |B -5-4 4 151927001 |M -55 24 N -51-7 30
140518001 |z2 -1-7 66 152969001 |V -20 56 159917201 [N -69 30
140553102 {B -16 4 vV -28 56 159924001 |R -53 40
141208001 |F -31 10 153057102 |H -17 18 159926001 |G -46-1-2 16
141514001 |Q -22-4 34 153242000 U1 -1-24-5 45 G -46-3-2 16
R -33 38 153483001 |B -23 4 159927001 |G -46-1-5 16
R -39-5 38 154702101 |Z2 -35 66 G -46-3-5 16
141519001 {R -1-3 38 154965001 |B - 21 4 180721001 |L -20-2-2 22
141590001 |N -27 28 155578000 |F -47 12 181995001 |K -4 20
141619001 |J -6-1 20 156612001 |Ga3 --3 71 183507001 |L -20-2-3 22
141620001 |J -6-2 20 157968001 |P -21 32 183526001 |L -20-1-1 22
142274001 | K -5-3 20 158830001 |A -21 2 183598001 |L -20-1-3 22
142443001 |Z2 -25 66 158831001 |A -22 2 200190001 |Z2 -63 67
142990001 | Z1 -54-10-3 64 158832009 |A -23 2 203684001 |Y -1-7 62
143748001 |Z2 -80-1-11 67 158879001 |A -12 2 216205000 |Y -1-13 62
143749001 | Z2 -80-1-10 67 158885201 |B - 15-1 4 217071001 |AA -5 64
143767009 | Z2 -80-2 67 158888001 |B -10 4 218469001 |U1-1-23-1-11 44
143980001 |Z2 -80-2-1 67 158893000 |C -5 6 218859001 |V -31 56
144103009 |N -31-4 28 158945001 |D -19 8 U2-30-1-5 48
N -40-4 28 158946001 {D -20 8 U2-30-2-5 48
144110001 |N -31-5 28 159078001 |G -44 14 U2-30-3-5 48
144226001 |Z2 -70 67 159079000 | Ga2- x3-2 70 U3-30-4-5 52
144628001 |Z2 -80-1-6 67 Ga2- %3-3 70 221419001 JU1-1-23-1-23 | 44
144630001 | Ga2- x4-3 70 159080000 |G -47 16 224508001 |AA -4 64
144630002 |G - 46-3-1 16 G -47 16 AA -7 64
144632001 | Ga2- x4-3 70 Ga2-%3-2 70 AA -9 64
144707001 |G -46-3-3 16 Ga2- %3-3 70 AA - 11 64
144872101 |M -10 24 159081000 | Ga2- x3-2 70 224514001 |U2-30-1-4 48
144874001 |M - 11 24 Ga2- %3-3 70 U2-30-2-4 48
144875001 |M -1 24 159104001 |H -22-2 18 U2-30-3-4 48
144997001 | z2 -80-1-3 67 159113001 |R -60 40 U3-30-4-4 52
144998001 72 - 80-1-1 67 159117001 JH -9 18 228475000 | M -49 24
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228475000 |M -76 26
V -6 56
vV -30 56
Ut -32 45
229017001 | Y -1-20 62
Y -14 62
U1-1-23-6 45
u1-104 46
232384001 JU1-1-24-2 45
414900001 | U3-56-1-4 54
552907000 |M -4 24
VvV -51 56
552908000 |V -53 56
vV -55 56
625010000 |V -13 56
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